
1RootsScrub RB 650/750

RB650 & RB750
Ride-on-Scrubber Drier
Battery

24V/200Ah

650
Standard

750
Standard

650
Standard

Stainless

Steel

750
Standard

Stainless

Steel

650
Premium

750
Premium

650
Premium

Stainless

Steel

750
Premium

Stainless

Steel

Illustrated Parts List



2RootsScrub RB 650/750



3RootsScrub RB 650/750

P/N: 557540039-00, Rev-B, 10/2019
Prepared by KM, NPM TD Dept.

TABLE OF CONTENTS

Table of Contents

Introduc�on

Sec�on Overview

Machine Assembly

Li�ing Arm

Brush Head - 650

Brush Head - 750

Lid Assembly

Chassis & Tank

Steering Pillar

Control Board

Fresh Water Tank

Dirty Water Tank

Chassis

Drive Motor

Steering Gear

Brake Pedal

3

4

5

7

15

19

23

27

31

38

46

52

54

57

73

76

77

Sec�on Page No.

Squeegee Li�ing

Squeegee Actuator

Accelerator Pedal

Front Bumper 750

Squeegee - 650

Squeegee - 750

Water Pump

Dosing Pump

Brush & Pad

Ba�ery & Charger

Cable Assemblies - Standard

Cable Assemblies - Premium

Decals

Electrical Schema�c

78

79

81

83

84

87

90

92

94

95

97

98

99

102

Sec�on Page No.



4RootsScrub RB 650/750

PREFACE

We are pleased with you having chosen the  RB650/RB750 Ride-on-Scrubber 
Drier for your cleaning requirements. Backed by our industry expertise that 
spans across two decades, we assure you that the machine comes with ROOTS 
promise of quality, efficiency and performance.  

We advise you to carefully read through the instructions prior to the 
operation of the machine. This manual contains detailed instructions for the 
proper operation of the machine, along with important information regarding 
its handling, care,  maintenance and service needs.

We are sure that you will find the machine and its performance to your utmost 
satisfaction. Once again, we thank you for choosing  as a trusted partner for us
your cleaning requirements.

Usage, Handling & Modification

Use of the product beyond the specified scope of functioning is deemed 
improper and the manufacturer cannot be held liable for any damages which 
may arise due to this.

This machine may be used only by persons who are trained or are familiar with 
the machine and are aware of the possible hazards involved. The appropriate 
Accident Prevention Regulations as well as applicable general regulations 
pertaining to Safety and Health at the work place must be adhered to by the 
user.

Modifications made to machine without the manufacturer's consent will 
relieve the manufacturer of responsibility and any possible liability for 
consequential damage.

Dear Customer,

Acceptance of the Machine

On arrival of the machine at the shipping address, please check for any 
damage that may have occurred as a result of transit. In the event of any such 
damage, the purchaser is bound by responsibility to send a claim letter to the 
concerned dealer with a copy of the invoice. The letter should be authorized 
sent within 24 hours of receipt of the machine.

Notes on Warranty

Refer the Warranty manual supplied along with the machine.

NOTE: 
ILLUSTRATIONS SHOWN IN THIS MANUAL ARE FOR REPRESENTATIVE 
PURPOSE ONLY.  ACTUAL PRODUCT MAY VARY.

ROOTS reserves the right to change the product or contents of this manual 
without prior information.

For instructions regarding usage, maintenance and service of Engine, 
Battery, Motors, Blowers or other OEM components kindly refer to their 
manufacturers manual supplied along with the machine.

INTRODUCTION

Prior to first operation, read the manual carefully and strictly comply with 
the instructions contained.

The Operator’s Manual is an integral part of the machine and must not be 
misplaced.



5RootsScrub RB 650/750

SECTION OVERVIEW

1. Machine Assembly 2. Li�ing Arm 3. Brush Head - 650 4. Brush Head - 750 5. Lid Assembly

6. Chassis & Tank 7. Steering Pillar 8. Control Board 9. Fresh Water Tank 10. Dirty Water Tank

11. Chassis 12. Drive Motor 13. Steering Gear 14. Brake Pedal 15. Squeegee Li�ing



6RootsScrub RB 650/750

SECTION OVERVIEW

16. Squeegee Actuator 17. Accelerator Pedal 18. Front Bumper 750 19. Squeegee 650 20. Squeegee 750

21. Water Pump 22. Dosing Pump 23. Brush & Pad 24. Ba�ery 24. Ba�ery Charger

25. Electrical Circuit-
       Standard

26. Electrical Circuit-
       Premium 27. Decals



7RootsScrub RB 650/750

1. MACHINE ASSEMBLY

1

6

2

19

5.a,b

7.a,b

1214

10

9

14
11

10

9

14

15

17

16

8

4

3



8RootsScrub RB 650/750

13

18

20 21

22

23

24

24

1. MACHINE ASSEMBLY



9RootsScrub RB 650/750

SL.NO PART NO DESCRIPTION QTY

1 558540450-00 CHASSIS ASSY STANDARD 1

2 558540463-00 LIFTING ARM BKT ASSY 1

3 558540281-00 BH CLAMPING ASSY STANDARD 1

4 558540284-00 BH LIFTING BRACKET WDT 1

5.a 558540650-00 BRUSH HEAD ASSY 650 1

5.b 558540750-00 BRUSH HEAD ASSY 750 1

6 558540079-00 FRONT BUMPER ASSY RH 1

7.a 558540250-00 LID ASSY WITH 2 STAGE VACCUM MOTOR 1

7.b 558540251-00 LID ASSY WITH 3 STAGE VACCUM MOTOR 1

8 553540840-00 SPRING BH RETAINER  650 1

9 552360011-00 WASHER SS304-6.4X12X1.6 4

10 552040027-00 HEX HEAD SCREW SS 304  M6X25 4

11 552020036-00 HEX HEAD SCREW - STEEL 8.8 – M8X35 1

12 552480008-00 HEX NYLOCK NUT-STEEL-M8 1

13 552110011-00 CR CSK HD SCREW - SS304 – M5X12 1

14 552350055-00 WASHER STEEL-8.3X16.3X1.6 4

15 552230024-00 HEX SOC HEAD SCREW M8 X 20 2

16 552170013-00 HEX NUT-STEEL GR.8-M10 1

17 552250009-00 HEX LOCK NUT-STEEL GR-08-M10 1

18 558540510-00 WATER FLOW CIRCUIT STANDARD 1

19 552500109-00 ONE TOUCH L CONNECTOR 3/8'' MALE (14mm) 1

20 553541039-00 HOSE TANK TO BALL VALVE 1

21 553541040-00 HOSE BALL VALVE TO FILTER 1

22 553541041-00 HOSE FILTER TO SOLENOID VALVE 1

23 553541042-00 HOSE SOLENOID VALVE TO MANIFILD 1

24 553541043-00 HOSE MANIFOLD TO NOZZLE 2

MAIN GROUP - STEEL

SL.NO PART NO DESCRIPTION QTY

1 558540451-00 CHASSIS ASSY STANDARD SS 304 1

2 558540464-00 LIFTING ARM BKT ASSY SS 304 1

3 558540282-00 BH CLAMPING ASSY STANDARD SS 304 1

4 558540285-00 BH LIFTING BRACKET WDT SS 304 1

5.a 558540651-00 BRUSH HEAD ASSY RB 650 SS 304 1

5.b 558540751-00 BRUSH HEAD ASSY RB 750 SS 304 1

6 558540080-00 FRONT BUMPER ASSY RH SS 304 1

7.a 558540250-00 LID ASSY WITH 2 STAGE VACCUM MOTOR 1

7.b 558540251-00 LID ASSY WITH 3 STAGE VACCUM MOTOR 1

8 553540840-00 SPRING BH RETAINER 650 SS 304 1

9 552360011-00 WASHER SS304-6.4X12X1.6 4

10 552040027-00 HEX HEAD SCREW SS 304  M6X25 4

11 552040026-00 HEX HEAD SCREW SS 304  M8X35 1

12 552540004-00 HEX NYLOCK NUT SS M8 1

13 552110011-00 CR CSK HD SCREW - SS304 – M5X12 1

14 552360013-00 WASHER-SS304-8.4X17X1.6 4

15 552040022-00 HEX HEAD SCREW SS 304 M8X 20 2

16 552180007-00 HEX NUT - SS304 - M10 1

17 552260005-00 HEX LOCK NUT – SS304 – M10 1

18 558540510-00 WATER FLOW CIRCUIT STANDARD 1

19 552500109-00 ONE TOUCH L CONNECTOR 3/8'' MALE(14mm) 1

20 553541039-00 HOSE TANK TO BALL VALVE 1

21 553541040-00 HOSE BALL VALVE TO FILTER 1

22 553541041-00 HOSE FILTER TO SOLENOID VALVE 1

23 553541042-00 HOSE SOLENOID VALVE TO MANIFILD 1

24 553541043-00 HOSE MANIFOLD TO NOZZLE 2

MAIN GROUP - SS304

1. MACHINE ASSEMBLY



10RootsScrub RB 650/750

1. MACHINE ASSEMBLY - PREMIUM

1

2
3

4

5

6

6
7

8

9

10



11RootsScrub RB 650/750

1. MACHINE ASSEMBLY - PREMIUM

SL.NO PART NO DESCRIPTION QTY

1 558540529-00 MTG BKT ACTUATOR GROUP 650 1

2 552350017-00 WASHER STEEL-8.4X24X2.0 3

3 552480008-00 HEX NYLOCK NUT-STEEL-M8 3

4 558540532-00 LIFTING ARM BKT ASSY PREMIUM 1

5 558540278-00 BH CLAMPING ASSY PREMIUM 1

6 552350011-00 WASHER STEEL-6.4X12.5X1.6 4

7 553540576-00 MTG PIN ACTUATOR 1

8 552040030-00 HEX HEAD SCREW SS 304 M6X20 2

9 552330008-00 COTTER PIN - STEEL - 2x20 1

10 558540440-00 CHASSIS ASSY PREMIUM 1

MAIN GROUP PREMIUM - STEEL

SL.NO PART NO DESCRIPTION QTY

1 558540530-00 MTG BKT ACTUATOR GROUP 650 SS304 1

2 552360014-00 WASHER SS304-8.4X24X2.0 3

3 552540004-00 HEX NYLOCK NUT-SS304-M8 3

4 558540464-00 LIFTING ARM BKT ASSY PREMIUM SS304 1

5 558540279-00 BH CLAMPING ASSY PREMIUM SS304 1

6 552360011-00 WASHER SS304-6.4X12.5X1.6 4

7 553540576-00 MTG PIN ACTUATOR 1

8 552040030-00 HEX HEAD SCREW SS 304 M6X20 2

9 552330008-00 COTTER PIN - STEEL - 2x20 1

10 558540441-00 CHASSIS ASSY PREMIUM SS304 1

MAIN GROUP PREMIUM - SS304



12RootsScrub RB 650/750

1. MACHINE ASSEMBLY - PREMIUM

1112

7

1315

14 5

9

8

2

3

1

4

6

10



13RootsScrub RB 650/750

SL.NO PART NO DESCRIPTION QTY

1 558540526-00 ACTUATOR BRACKET WDT 650 1

2 558540121-00 SLIDER ACTUATOR WDT 1

3 558540388-00 BH ACTUATOR WITH CONNECTOR 1

4 553100244-00 BUSH ACTUATOR 4

5 553541076-00 SPRING EXTRA PRESSURE PREMIUM 1

6 553100248-00 MOUNTING PIN SLIDER 2

7 553100028-00 PIN ACTUATOR MOUNT 1

8 553540465-00 BH LIFTING SLEEVE 3

9 552610065-00 IGUS BEARING - IGLIDUR GFM 1416-06 3

10 552360014-00 WASHER-SS304-8.2X20X2 2

11 552360022-00 WASHER-6.4X18X1.6-SS 304 2

12 552170009-00 HEX NUT - STEEL GR. 8 - M6 2

13 552350055-00 WASHER-STEEL-8.3X16.3X1.6 Zn Bl 1

14 552350017-00 WASHER-STEEL-8.4X24X2 2

15 553320110-00 LINCH PIN 1

MOUNTING BRACKET ACTUATOR GROUP - STEEL

SL.NO PART NO DESCRIPTION QTY

1 558540527-00 ACTUATOR BRACKET WDT 650 SS304 1

2 558540122-00 SLIDER ACTUATOR WDT SS304 1

3 558540388-00 BH ACTUATOR WITH CONNECTOR 1

4 553100244-00 BUSH ACTUATOR 4

5 553541076-00 SPRING EXTRA PRESSURE PREMIUM 1

6 553100248-00 MOUNTING PIN SLIDER 2

7 553100028-00 PIN ACTUATOR MOUNT 1

8 553540466-00 BH LIFTING SLEEVE SS304 3

9 552610065-00 IGUS BEARING - IGLIDUR GFM 1416-06 3

10 552360014-00 WASHER-SS304-8.2X20X2 2

11 552360013-00 WASHER-SS304-8.4X17X1.6 1

12 552360022-00 WASHER-6.4X18X1.6-SS 304 2

13 552180005-00 HEX NUT - SS304 - M6 2

14 552360015-00 WASHER-SS304-8.2X24X2.2 2

15 553320110-00 LINCH PIN 1

MOUNTING BRACKET ACTUATOR GROUP - SS304

1. MACHINE ASSEMBLY - PREMIUM



14RootsScrub RB 650/750

SL.NO PART NO DESCRIPTION QTY

1 553541044-00 HOSE TANK TO FILTER 1

2 553541045-00 HOSE FILTER TO PUMP 1

3 553541046-00 HOSE PUMP TO SOLENOID VALVE 1

4 553541042-00 HOSE SOLENOID VALVE TO MANIFOLD 1

5 553541043-00 HOSE MANIFOLD TO NOZZLE 2

WATER FLOW GROUP - PREMIUM

1. MACHINE ASSEMBLY - PREMIUM



15RootsScrub RB 650/750

2. LIFTING ARM ASSEMBLY - STANDARD

5
12

4

1

7

8
10

11

9

3

2

14

9

2

4

6

8

13



16RootsScrub RB 650/750

SL.NO PART NO DESCRIPTION QTY

1 558540127-00 LIFTING ARM MTG BKT WDT 1

2 552610085-00 IGUS BEARING GFM 3539-12 2

3 553540525-00 PIN BH LIFTING PIVOT 1

4 558540460-00 LIFTING ARM ASSY 2

5 552730008-00 HOOK BOLT -STEEL M6x40 1

6 553540471-00 BRUSH HEAD STOPPER 1

7 553540167-00 SUPPORT LIFTING ARM 2

8 552350055-00 WASHER-STEEL-8.3X16.3X1.6 Zn Bl 5

9 552350046-00 WASHER STEEL - 12.5X24X2   Zn Bl 2

10 552040012-00 HEX HEAD SCREW - SS 304 - M8 X 55 4

11 552020069-00 HEX HD SCREW-STEEL 8.8 M12X65 TVS-ZnBlue 1

12 552180005-00 HEX NUT - SS304 - M6 2

13 552540004-00 HEX NYLOCK NUT SS304 M8 1

14 552480014-00 HEX NYLOCK NUT STEEL M12 1

LIFTING ARM BRACKET ASSY - STEEL

SL.NO PART NO DESCRIPTION QTY

1 558540128-00 LIFTING ARM MTG BKT WDT SS304 1

2 552610085-00 IGUS BEARING GFM 3539-12 2

3 553540526-00 PIN BH LIFTING PIVOT SS304 1

4 558540461-00 LIFTING ARM ASSY SS304 2

5 552730009-00 HOOK BOLT -SS304 M6 X 40 1

6 553540471-00 BRUSH HEAD STOPPER 1

7 553540167-00 SUPPORT LIFTING ARM 2

8 552360013-00 WASHER-SS304-8.4X17X1.6 5

9 552360021-00 WASHER SS 304 12.5X24X2 2

10 552040012-00 HEX HEAD SCREW - SS 304 - M8 X 55 4

11 552040058-00 HEX HEAD SCREW SS 304  M12 X 65 1

12 552180005-00 HEX NUT - SS304 - M6 2

13 552540004-00 HEX NYLOCK NUT SS304 M8 1

14 552540006-00 HEX NYLOCK NUT SS304 M12 1

LIFTING ARM BRACKET ASSY - SS304

2. LIFTING ARM ASSEMBLY - STANDARD



17RootsScrub RB 650/750

2. LIFTING ARM ASSEMBLY - PREMIUM

12

5

16

4

12

1

151718
8

10

7

11

9

3 2

14

9

6
8
13

19

17 18



18RootsScrub RB 650/750

2. LIFTING ARM ASSEMBLY - PREMIUM

SL.NO PART NO DESCRIPTION QTY

1 558540127-00 LIFTING ARM MTG BKT WDT 1

2 552610085-00 IGUS Bearing GFM 3539-12 2

3 553540525-00 PIN BH LIFTING PIVOT 1

4 558540460-00 LIFTING ARM ASSY 1

5 552730008-00 HOOK BOLT -STEEL M6x40 1

6 553540471-00 BRUSH HEAD STOPPER 1

7 553540167-00 SUPPORT LIFTING ARM 2

8 552350055-00 WASHER-STEEL-8.3X16.3X1.6 Zn Bl 5

9 552350046-00 WASHER STEEL - 12.5X24X2   Zn Bl 2

10 552040012-00 HEX HEAD SCREW - SS 304 - M8 X 55 4

11 552020069-00 HEX HD SCREW-STEEL 8.8 M12X65 TVS-ZnBlue 1

12 552180005-00 HEX NUT - SS304 - M6 2

13 552540004-00 HEX NYLOCK NUT SS304 M8 1

14 552480014-00 HEX NYLOCK NUT STEEL M12 1

15 558540517-00 BH LIFTING ARM WDT LH PREMIUM 1

16 558540520-00 BH LIFTING ARM WDT RH PREMIUM 1

17 553540651-00 SLEEVE - BH LIFTING 8

18 552610065-00 IGUS BEARING - IGLIDUR GFM 1416-06 16

19 558540016-00 BH LIFTING ARM WDT 1

LIFTING ARM BRACKET ASSEMBLY - PREMIUM - STEEL

SL.NO PART NO DESCRIPTION QTY

1 558540128-00 LIFTING ARM MTG BKT WDT SS304 1

2 552610085-00 IGUS Bearing GFM 3539-12 2

3 553540526-00 PIB BH LIFTING PIVOT SS304 1

4 558540461-00 LIFTING ARM ASSY SS304 2

5 552730009-00 HOOK BOLT -SS304 M6 X 40 1

6 553540471-00 BRUSH HEAD STOPPER 1

7 553540167-00 SUPPORT LIFTING ARM 2

8 552360013-00 WASHER-SS304-8.4X17X1.6 5

9 552360021-00 WASHER SS 304 12.5X24X2 2

10 552040012-00 HEX HEAD SCREW - SS 304 - M8 X 55 4

11 552040058-00 HEX HEAD SCREW SS 304  M12 X 65 1

12 552180005-00 HEX NUT - SS304 - M6 2

13 552540004-00 HEX NYLOCK NUT SS304 M8 1

14 552540006-00 HEX NYLOCK NUT SS304 M12 1

15 558540518-00 BH LIFTING ARM WDT LH PREMIUM 1

16 558540521-00 BH LIFTING ARM WDT  RH PREMIUM 1

17 553540652-00 SLEEVE - BH LIFTING SS304 8

18 552610065-00 IGUS BEARING - IGLIDUR GFM 1416-06 16

19 558540017-00 BH LIFTING ARM WDT SS 304 1

LIFTING ARM BRACKET ASSEMBLY - PREMIUM - SS304



19RootsScrub RB 650/750

3. BRUSH HEAD - 650

14

20

7

2

1

3.a,b

3.a,b

4

14

16

5

10

15

21

20

14

8

9

6
18

22

17

19

13

23

25

24

26

27

28

29

12

11



20RootsScrub RB 650/750

3. BRUSH HEAD - 650

30

31

32

33

34

35 36

37

38

39

40

34

35,36



21RootsScrub RB 650/750

SL.NO PART NO DESCRIPTION QTY

1 558540601-00 BRUSH BASE WEDLMENT 1

2 558540713-00 MANIFOLD ASSY 1

3.a 553540230-00 PMDC BRUSH MOTOR - 350W 2

3.b 552670185-00 CARBON BRUSH - MOTOR 2

4 553540733-00 SPACER BRUSH LOCK 2

5 553100240-00 BRUSH LOCK ASSY 2

6 553350018-00 DEFLECTOR ROLLER 1

7 558540707-00 ASSY PLUNGER RELEASE 2

8 558540710-00 BKT BH LIFTING LH WDT 1

9 553540370-00 BKT BH LIFTING RH 1

10 553350479-00 NOZZLE - E600 2

11 558540620-00 SKIRT ASSY LH 650 1

12 558540614-00 SKIRT ASSY RH 650 1

13 552480012-00 HEX NYLOCK NUT STEEL M10 1

14 552040019-00 HEX HEAD SCREW - SS 304 - M8X15 18

15 552240012-00 HEX SOC HEAD CAP SCREW-SS304-M6X10 4

16 552140012-00 CR PAN HEAD SCREW - SS304 - M5X10 2

17 552170012-00 HEX NUT - STEEL GR. 8 - M8 4

18 552020019-00 HEX HEAD SCREW - STEEL- 8.8 M8X55 4

19 552350018-00 WASHER-STEEL-10.5X20X2 1

20 552360014-00 WASHER-SS304-8.2X20X2 16

21 552360011-00 WASHER-SS304-6.4X12.5X1.6 4

22 552350055-00 WASHER-STEEL-8.3X16.3X1.6 Zn Bl 8

23 552500111-00 ONE TOUCH T CONNECTOR 3/8'' MALE TO 14mm 1

24 553541085-00 MANIFOLD - 678 1

25 552700015-00 GRUB SCREW 1/4"x10 2

26 558540704-00 PLUNGER SHAFT WELDMENT 1

BRUSH HEAD ASSY 650 - STEEL

3. BRUSH HEAD - 650

SL.NO PART NO DESCRIPTION QTY

27 553100234-00 SPRING BRUSH RELEASE 1

28 553100235-00 PLUNGER HEAD BRUSH RELEASE 1

29 553100236-00 BELLOW BRUSH RELEASE 1

30 558540623-00 SKIRT TOP WDT LH 650 1

31 558540628-00 SKIRT LIP SUPPORT INNER WDT LH 650 1

32 553541109-00 SKIRT LIP LH 650 1

33 553540740-00 SKIRT LIP SUPPORT OUTER LH 650 1

34 553310146-00 KNOB SQG 7

35 552360009-00 WASHER SS304-5.3X10X1 7

36 552240007-00 HEX SOC HEAD CAP SCREW-SS304-M5X16 7

37 558540617-00 SKIRT TOP WDT RH 650 1

38 558540631-00 SKIRT LIP SUPPORT INNER WDT RH 650 1

39 553541110-00 SKIRT LIP RH 650 1

40 553540743-00 SKIRT LIP SUPPORT OUTER RH 650 1



22RootsScrub RB 650/750

SL.NO PART NO DESCRIPTION QTY

1 558540602-00 BRUSH BASE WEDLMENT SS304 1

2 558540713-00 MANIFOLD ASSY 1

3.a 553540230-00 PMDC BRUSH MOTOR - 350W 2

3.b 552670185-00 CARBON BRUSH - MOTOR 2

4 553540734-00 SPACER BRUSH LOCK SS 2

5 553100240-00 BRUSH LOCK ASSY 2

6 553350018-00 DEFLECTOR ROLLER 1

7 558540708-00 ASSY PLUNGER RELEASE SS304 2

8 558540711-00 BKT BH LIFTING LH WDT SS304 1

9 553540371-00 BKT BH LIFTING RH SS 304 1

10 553350479-00 NOZZLE - E600 2

11 558540621-00 SKIRT ASSY LH 650 SS304 1

12 558540615-00 SKIRT ASSY RH 650 SS304 1

13 552540005-00 HEX NYLOCK NUT SS304 M10 1

14 552040019-00 HEX HEAD SCREW - SS 304 - M8X15 18

15 552240012-00 HEX SOC HEAD CAP SCREW-SS304-M6X10 4

16 552140012-00 CR PAN HEAD SCREW - SS304 - M5X10 2

17 552180006-00 HEX NUT - SS304 - M8 4

18 552040012-00 HEX HEAD SCREW - SS 304 - M8 X 55 4

19 552360016-00 WASHER-SS304-10.5X20X2 1

20 552360014-00 WASHER-SS304-8.2X20X2 16

21 552360011-00 WASHER-SS304-6.4X12.5X1.6 4

22 552360013-00 WASHER-SS304-8.4X17X1.6 8

23 552500111-00 ONE TOUCH T CONNECTOR 3/8'' MALE TO 14mm 1

24 553541085-00 MANIFOLD - 678 1

25 552700015-00 GRUB SCREW 1/4"x10 2

26 558540705-00 PLUNGER SHAFT WELDMENT SS 304 1

BRUSH HEAD ASSY 650 - SS304

3. BRUSH HEAD - 650

SL.NO PART NO DESCRIPTION QTY

27 553100234-00 SPRING BRUSH RELEASE 1

28 553100890-00 PLUNGER HEAD BRUSH RELEASE SS 304 1

29 553100236-00 BELLOW BRUSH RELEASE 1

30 558540624-00 SKIRT TOP WDT LH 650 SS304 1

31 558540629-00 SKIRT LIP SUPPORT INNER WDT LH 650 SS304 1

32 553541109-00 SKIRT LIP LH 650 1

33 553540740-00 SKIRT LIP SUPPORT OUTER LH 650 SS304 1

34 553310146-00 KNOB SQG 3

35 552360009-00 WASHER SS304-5.3X10X1 3

36 552240007-00 HEX SOC HEAD CAP SCREW-SS304-M5X16 3

37 558540618-00 SKIRT TOP WDT RH 650 SS304 1

38 558540632-00 SKIRT LIP SUPPORT INNER WDT RH 650 SS304 1

39 553541110-00 SKIRT LIP RH 650 1

40 553540743-00 SKIRT LIP SUPPORT OUTER RH 650 SS304 1



23RootsScrub RB 650/750

4. BRUSH HEAD - 750

14

20

7

2

1

3.a,b

3.a,b

4

14

16

5

10

15

21

20

14

8

9

6
18

22

17

19

13

23

25

24

26

27

28

29

12

11



24RootsScrub RB 650/750

4. BRUSH HEAD - 750

37

38

39

40

34

35,36

30

31

32

33

34

35 36



25RootsScrub RB 650/750

SL.NO PART NO DESCRIPTION QTY

1 558540701-00 BRUSH BASE 750 WEDLMENT 1

2 558540713-00 MANIFOLD ASSY 1

3.a 553540230-00 PMDC BRUSH MOTOR - 350W 2

3.b 552670185-00 CARBON BRUSH - MOTOR 2

4 553540733-00 SPACER BRUSH LOCK 2

5 553100240-00 BRUSH LOCK ASSY 2

6 553350018-00 DEFLECTOR ROLLER 1

7 558540707-00 ASSY PLUNGER RELEASE 2

8 558540710-00 BKT BH LIFTING LH WDT 1

9 553540370-00 BKT BH LIFTING RH 1

10 553350479-00 NOZZLE - E600 2

11 558540720-00 SKIRT ASSY LH 750 1

12 558540714-00 SKIRT ASSY RH 750 1

13 552480012-00 HEX NYLOCK NUT STEEL M10 1

14 552040019-00 HEX HEAD SCREW - SS 304 - M8X15 18

15 552240012-00 HEX SOC HEAD CAP SCREW-SS304-M6X10 4

16 552140012-00 CR PAN HEAD SCREW - SS304 - M5X10 2

17 552170012-00 HEX NUT - STEEL GR. 8 - M8 4

18 552020019-00 HEX HEAD SCREW - STEEL- 8.8 M8X55 4

19 552350018-00 WASHER-STEEL-10.5X20X2 1

20 552360014-00 WASHER-SS304-8.2X20X2 16

21 552360011-00 WASHER-SS304-6.4X12.5X1.6 4

22 552350055-00 WASHER-STEEL-8.3X16.3X1.6 Zn Bl 8

23 552500111-00 ONE TOUCH T CONNECTOR 3/8'' MALE TO 14mm 1

24 553541085-00 MANIFOLD - 678 1

25 552700015-00 GRUB SCREW 1/4"x10 2

26 558540704-00 PLUNGER SHAFT WELDMENT 1

BRUSH HEAD - 750 - STEEL

4. BRUSH HEAD - 750

SL.NO PART NO DESCRIPTION QTY

27 553100234-00 SPRING BRUSH RELEASE 1

28 553100235-00 PLUNGER HEAD BRUSH RELEASE 1

29 553100236-00 BELLOW BRUSH RELEASE 1

30 558540723-00 SKIRT TOP WDT LH 750 1

31 558540728-00 SKIRT LIP SUPPORT INNER WDT LH 750 1

32 553541111-00 SKIRT LIP LH 750 1

33 553540424-00 SKIRT LIP SUPPORT OUTER LH 750 1

34 553310146-00 KNOB SQG 8

35 552240007-00 HEX SOC HEAD CAP SCREW-SS304-M5X16 7

36 552360009-00 WASHER SS 304-5.3X10.0X1.0 7

37 558540717-00 SKIRT TOP WDT RH 750 1

38 558540731-00 SKIRT LIP SUPPORT INNER WDT RH 750 1

39 553541112-00 SKIRT LIP RH 750 1

40 553540430-00 SKIRT LIP SUPPORT OUTER RH 750 1



26RootsScrub RB 650/750

SL.NO PART NO DESCRIPTION QTY

1 558540702-00 BRUSH BASE 750 WEDLMENT SS304 1

2 558540713-00 MANIFOLD ASSY 1

3.a 553540230-00 PMDC BRUSH MOTOR - 350W 2

3.b 552670185-00 CARBON BRUSH - MOTOR 2

4 553540734-00 SPACER BRUSH LOCK SS 2

5 553100240-00 BRUSH LOCK ASSY 2

6 553350018-00 DEFLECTOR ROLLER 1

7 558540708-00 ASSY PLUNGER RELEASE SS304 2

8 558540711-00 BKT BH LIFTING LH WDT SS304 1

9 553540371-00 BKT BH LIFTING RH SS 304 1

10 553350479-00 NOZZLE - E600 2

11 558540721-00 SKIRT ASSY LH 750 SS304 1

12 558540715-00 SKIRT ASSY RH 750 SS304 1

13 552540005-00 HEX NYLOCK NUT SS304 M10 1

14 552040019-00 HEX HEAD SCREW - SS 304 - M8X15 18

15 552240012-00 HEX SOC HEAD CAP SCREW-SS304-M6X10 4

16 552140012-00 CR PAN HEAD SCREW - SS304 - M5X10 2

17 552180006-00 HEX NUT - SS304 - M8 4

18 552040012-00 HEX HEAD SCREW - SS 304 - M8 X 55 4

19 552360016-00 WASHER-SS304-10.5X20X2 1

20 552360014-00 WASHER-SS304-8.2X20X2 16

21 552360011-00 WASHER-SS304-6.4X12.5X1.6 4

22 552360013-00 WASHER-SS304-8.4X17X1.6 8

23 552500111-00 ONE TOUCH T CONNECTOR 3/8'' MALE TO 14mm 1

24 553541085-00 MANIFOLD - 678 1

25 552700015-00 GRUB SCREW 1/4"x10 2

26 558540705-00 PLUNGER SHAFT WELDMENT SS 304 1

BRUSH HEAD ASSY 750 - SS304

4. BRUSH HEAD - 750

SL.NO PART NO DESCRIPTION QTY

27 553100234-00 SPRING BRUSH RELEASE 1

28 553100890-00 PLUNGER HEAD BRUSH RELEASE SS 304 1

29 553100236-00 BELLOW BRUSH RELEASE 1

30 558540724-00 SKIRT TOP WDT LH 750 SS304 1

31 558540729-00 SKIRT LIP SUPPORT INNER WDT LH 750 SS304 1

32 553541111-00 SKIRT LIP LH 750 1

33 553540424-00 SKIRT LIP SUPPORT OUTER LH 750 SS304 1

34 553310146-00 KNOB SQG 8

35 552240007-00 HEX SOC HEAD CAP SCREW-SS304-M5X16 7

36 552360009-00 WASHER SS 304-5.3X10.0X1.0 7

37 558540718-00 SKIRT TOP WDT RH 750 SS304 1

38 558540732-00 SKIRT LIP SUPPORT INNER WDT RH 750 SS304 1

39 553541112-00 SKIRT LIP RH 750 1

40 553540430-00 SKIRT LIP SUPPORT OUTER RH 750 SS304 1



27RootsScrub RB 650/750

5. LID ASSEMBLY

2

7
3

1

5

8

6

10

9

12

9

12

411
9

2



28RootsScrub RB 650/750

SL.NO PART NO DESCRIPTION QTY

1 553540003-00 LID RB678 1

2 553540564-00 LID PIN 2

3.a 558540252-00 VACUUM MOTOR ASSY 2 STAGE 1

3.b 558540253-00 VACUUM MOTOR ASSY 3 STAGE 1

4 558540491-00 BEACON WITH CONNECTOR ASSY 1

5 553540064-00 GROMMET VM CABLE 1

6 553540663-00 SPACER LID TILT 1

7 553540687-00 STAY SPACER 1

8 558540139-00 LID LINK WELDMENT 1

9 552360009-00 WASHER-SS304-5.3X10X1 14

10 552220004-00 HEX SOC CSK HD SCREW - SS304 -M5X20 1

11 552280005-00 CRPH SELF TAPPING SCREW-SS 304- 4.8X13 3

12 552140013-00 CR PAN HEAD SCREW - SS304 - M5X12 11

LID ASSY WITH VACUUM MOTOR - STEEL

SL.NO PART NO DESCRIPTION QTY

1 553540003-00 LID RB678 1

2 553540564-00 LID PIN 2

3.a 558540252-00 VACUUM MOTOR ASSY 2 STAGE 1

3.b 557540253-00 VACUUM MOTOR ASSY 3 STAGE 1

4 558540491-00 BEACON WITH CONNECTOR ASSY 1

5 553540064-00 GROMMET VM CABLE 1

6 553540663-00 SPACER LID TILT 1

7 553540687-00 STAY SPACER 1

8 558540139-00 LID LINK WELDMENT 1

9 552360009-00 WASHER-SS304-5.3X10X1 14

10 552140013-00 CR PAN HEAD SCREW - SS304 - M5X12 11

11 552220004-00 HEX SOC CSK HD SCREW - SS304 -M5X20 1

12 552280005-00 CRPH SELF TAPPING SCREW-SS 304- 4.8X13 3

LID ASSY WITH VACUUM MOTOR - SS304

5. LID ASSEMBLY



29RootsScrub RB 650/750

6

4

5

3

11

2

9.a,b

10

1

14

8

12

13

16

15

17

18

19

5. LID ASSEMBLY



30RootsScrub RB 650/750

For RB650 For RB750

SL.NO PART NO DESCRIPTION QTY

1 553540208-00 HOUSING VACUUM MOTOR 1

2 553540298-00 VM TOP GAKSET 1

3 553540174-00 VM TOP COVER 1

4 553541036-00 GASKET VM HSG TOP 1

5 553541037-00 GASKET VM HSG BOTTOM 1

6 553540929-00 FOAM VM WINDING 1

7 551240016-00 EPDM CLIP GASKET - (209-0202) 1

8 553540443-00 BASE FLOAT 2 STAGE 1

9.a 553310348-00 VACUUM MOTOR-24V 1

9.b 552670097-00 CARBON BRUSH - VACUUM MOTOR 1

10 553100057-00 HUB VACUUM MOTOR 1

11 553541035-00 GASKET 2 STAGE VM 1

12 558540396-00 FLOAT GUIDE ASSY 1

13 553100054-00 FLOAT BLOCK 1

14 553541006-00 GASKET VM HSG 1

15 552280014-00 CRPH SELF TAPPING SCREW-SS304- 4.8 x 19 4

16 552360009-00 WASHER-SS304-5.3X10X1 4

17 553540181-00 FLOAT HOLDER 1

18 553540201-00 FLOAT GUIDE STEM 1

19 552280002-00 CRPH SELFTAPPING SCREW-SS304 - 3.5X13 1

VACUUM MOTOR ASSY 2 STAGE - STEEL & SS304

SL.NO PART NO DESCRIPTION QTY

1 553540208-00 HOUSING VACUUM MOTOR 1

2 553540298-00 VM TOP GAKSET 1

3 553540174-00 VM TOP COVER 1

4 553541036-00 GASKET VM HSG TOP 1

5 553541037-00 GASKET VM HSG BOTTOM 1

6 553540929-00 FOAM VM WINDING 1

7 551240016-00 EPDM CLIP GASKET - (209-0202) 1

8 553540444-00 BASE FLOAT 1

9.a 553100058-00 VACUUM MOTOR-24V DC 3 STAGE 1

9.b 553100346-00 CARBON BRUSH - VACUUM MOTOR 1

10 553100057-00 HUB VACUUM MOTOR 1

11 553541038-00 GASKET 3 STAGE VM 1

12 558540396-00 FLOAT GUIDE ASSY 1

13 553100054-00 FLOAT BLOCK 1

14 553541006-00 GASKET VM HSG 1

15 552280014-00 CRPH SELF TAPPING SCREW-SS304- 4.8 x 19 4

16 552360009-00 WASHER-SS304-5.3X10X1 4

17 553540181-00 FLOAT HOLDER 1

18 553540201-00 FLOAT GUIDE STEM 1

19 552280002-00 CRPH SELFTAPPING SCREW-SS304 - 3.5X13 1

VACUUM MOTOR ASSY 3 STAGE - STEEL & SS304

5. LID ASSEMBLY



31RootsScrub RB 650/750

6. CHASSIS & TANK ASSEMBLY

2

9

7

10

26

8

17

21
22

1



32RootsScrub RB 650/750

6,19

4

5

21

23
25

21
17

16

12

18

20

15

27

21

25

17

6. CHASSIS & TANK ASSEMBLY



33RootsScrub RB 650/750

13

311

18

20

24

14

21
27

25

16

17

22

21

6. CHASSIS & TANK ASSEMBLY



34RootsScrub RB 650/750

SL.NO PART NO DESCRIPTION QTY

1 558540106-00 BASE CHASSIS STANDARD 1

2 558540205-00 ASSY - FRESH TANK 1

3 558540175-00 COLLECTION TANK ASSY 1

4 558540230-00 TANK TILT ASSY 1

5 553540361-00 BATTERY TRAY 1

6 558540233-00 SEAT ASSY RB678 1

7 558540067-00 FOOT REST WELDMENT RH 1

8 558540064-00 FOOT REST WELDMENT LH 1

9 553540846-00 FLOOR MAT 1

10 553540442-00 FOOT REST 1

11 553540960-00 BH LIFTING LOCK PLATE 1

12 553540828-00 SQG LIFTING LOCK PLATE 1

13 558540213-00 STEERING PILLAR ASSY STD 1

14 558540419-00 BH LIFTING HANDLE WELDMENT 1

15 558540260-00 SQG LIFT ROD WDT 1

16 553540256-00 LIFTING HANDLE 2

17 552220003-00 HEX SOC CSK HD SCREW - SS304 -M5X10 11

18 552350011-00 WASHER-STEEL-6.4X12.5X1.6 5

19 552210006-00 HEX SOC CSK HD SCREW -STEEL -M6X16 4

20 552230009-00 HEX SOC HEAD CAP SCREW-STEEL -M6X12 5

21 552350055-00 WASHER-STEEL-8.3X16.3X1.6 Zn Bl 12

22 552020015-00 HEX HEAD SCREW - STEEL 8.8 - M8X16 6

23 552020017-00 HEX HEAD SCREW - STEEL 8.8 - M8X25 1

24 552230021-00 HEX SOC HEAD CAP SCREW -STEEL -M10X50 2

25 552480008-00 HEX NYLOCK NUT STEEL -M8 3

26 552130019-00 CR PAN HEAD SCREW - STEEL - M6X25 3

27 552020093-00 HEX HD SCREW-STEEL 8.8 M8X30 TVS-ZnBlue 2

28 558540330-00 CIRCUIT SCHEMATIC & WIRE ASSY RB678 STD 1

MAIN ASSEMBLY - STEEL

SL.NO PART NO DESCRIPTION QTY

1 558540107-00 BASE CHASSIS STANDARD SS304 1

2 558540206-00 ASSY - FRESH TANK SS304 1

3 558540175-00 COLLECTION TANK ASSY 1

4 558540231-00 TANK TILT ASSY SS304 1

5 553540362-00 BATTERY TRAY SS304 1

6 558540234-00 SEAT ASSY RB678 SS304 1

7 558540068-00 FOOT REST WELDMENT  RH SS304 1

8 558540065-00 FOOT REST WELDMENT LH SS304 1

9 553540846-00 FLOOR MAT 1

10 553540442-00 FOOT REST 1

11 553540961-00 BH LIFTING LOCK PLATE  SS304 1

12 553540829-00 SQG LIFTING LOCK PLATE SS304 1

13 558540214-00 STEERING PILLAR ASSY STD SS304 1

14 558540420-00 BH LIFTING HANDLE WELDMENT SS304 1

15 558540261-00 SQG LIFT ROD WDT SS304 1

16 553540256-00 LIFTING HANDLE 2

17 552220003-00 HEX SOC CSK HD SCREW - SS304 -M5X10 11

18 552220008-00 HEX SOC CSK HD SCREW - SS304 -M6X16 4

19 552240018-00 HEX SOC HEAD CAP SCREW-SS304-M6X14 5

20 552360013-00 WASHER-SS304-8.4X17X1.6 12

21 552040009-00 HEX HEAD SCREW SS 304 M8X 25 1

22 552230021-00 HEX SOC HEAD CAP SCREW -STEEL -M10X50 2

23 552140017-00 CR PAN HD SCREW - SS304 - M6X25 3

24 552540004-00 HEX NYLOCK NUT SS304 M8 3

25 552040029-00 HEX HEAD SCREW SS 304 M8X30 2

26 557540004-00 STICKERS - ELECTRICAL RB678 STANDARD 1

27 558540330-00 CIRCUIT SCHEMATIC & WIRE ASSY RB678 STD 1

28 552360011-00 WASHER-SS304-6.4X12.5X1.6 5

29 552040035-00 HEX HEAD SCREW - SS 304 M8X15 6

MAIN ASSEMBLY - SS304

6. CHASSIS & TANK ASSEMBLY



35RootsScrub RB 650/750

6. CHASSIS & TANK ASSEMBLY - PREMIUM

SL.NO PART NO DESCRIPTION QTY

1 553540406-00 LOCK PLATE PREMIUM 2

2 552850901-00 SOC BUTTON HD CAP SCREW - STEEL - M6X12 4

CHASSIS & TANK ASSEMBLY - PREMIUM

12



36RootsScrub RB 650/750

SL.NO PART NO DESCRIPTION QTY

1 558540130-00 SEAT BASE WELDMENT 1

2 553540348-00 SEAT BOTTOM 1

3 553430199-00 HINGE - TOP COVER 2

4 552350011-00 WASHER-STEEL-6.4X12.5X1.6 4

5 552020006-00 HEX HEAD SCREW - STEEL 8.8 - M6X12 4

6 552210006-00 HEX SOC CSK HD SCREW -STEEL -M6X16 4

SEAT ASSEMBLY - STEEL

SL.NO PART NO DESCRIPTION QTY

1 558540131-00 SEAT BASE WELDMENT SS304 1

2 553540348-00 SEAT BOTTOM 1

3 553430199-00 HINGE - TOP COVER 2

4 552360011-00 WASHER-SS304-6.4X12.5X1.6 4

5 552040050-00 HEX HEAD SCREW SS 304  M6 X 12 4

6 552220008-00 HEX SOC CSK HD SCREW - SS304 -M6X16 4

SEAT ASSEMBLY - SS304

1

2

3
4
56

6. CHASSIS & TANK ASSEMBLY - SEAT



37RootsScrub RB 650/750

6. CHASSIS & TANK ASSEMBLY - SEAT SWITCH

SL.NO PART NO DESCRIPTION QTY

1 558540494-00 SEAT SWITCH ASSEMBLY 1

2 558540512-00 SEAT SWITCH WITH CONNECTOR 1

3 553360101-00 SUPPORT RING 1

4 552670176-00 CLAMP CABLE MTG 2

5 552130011-00 CR PAN HEAD SCREW STEEL M5X12 2

SEAT SWITCH ASSEMBLY

2

3
Note: Item Nos. 4 & 5 are not shown in the figure.

1



38RootsScrub RB 650/750

7. STEERING PILLAR ASSEMBLY

13 10

11

8

12

21

9

1

2

15

3

19
14

5

7

16

17 18

6 19,20

4
22

23

24

25



39RootsScrub RB 650/750

SL.NO PART NO DESCRIPTION QTY

1 558540216-00 STEERING PILLAR ASSY RB678 1

2 558540272-00 BALL VALVE PIN WDT 1

3 553540994-00 ROD BALL VALVE ACTUATOR 1

4 558540374-00 RELAY BOARD ASSY STD 1

5 558540239-00 STEERING COLUMN REAR RB 678 1

6 558540236-00 HANDLE ASSY STEERING PILLAR 2

7 553540067-00 BELLOW - STEERING WHEEL 1

8 553540987-00 KEY 5 X 20 1

9 553540221-00 STEERING WHEEL ASSY 1

10 558540243-00 STEERING COLUMN FRONT WITH LIGHT 1

11 553540308-00 CAP STEERING WHEEL 1

12 552480012-00 HEX NYLOCK NUT STEEL M10 1

13 552130013-00 CR PAN HEAD SCREW STEEL -M5X20 6

14 552130018-00 CR-PAN HEAD SCREW - STEEL - M6X16 6

15 552330001-00 COTTER PIN - STEEL - 3.2X15 1

16 552230077-00 HEX SOC HD CAP SCREW -ST-M6 x 60 Zn Grn 2

17 552610053-00 IGUS BEARING - IGLIDUR GFM 2528-21 1

18 552670107-00 CIRCLIP - A25 1

19 552350011-00 WASHER-STEEL-6.4X12.5X1.6 10

20 552020007-00 HEX HEAD SCREW - STEEL 8.8 - M6X16 4

21 552350018-00 WASHER-STEEL-10.5X20X2 1

22 558540172-00 HANDLE WELDMENT STEERING 1

23 553540220-00 PARKING BRAKE LEVER TOP 1

24 553540987-00 KEY 5 X 20 1

25 552270002-00 CRPH SELFTAPPING SCREW - 2.9X9.5 1

STEERING GROUP - STEEL

SL.NO PART NO DESCRIPTION QTY

1 558540217-00 STEERING PILLAR ASSY RB678 SS304 1

2 558540273-00 BALL VALVE PIN WDT 1

3 553540995-00 ROD BALL VALVE ACTUATOR SS304 1

4 558540375-00 RELAY BOARD ASSY STD SS304 1

5 558540240-00 STEERING COLUMN REAR RB 678 SS304 1

6 553540067-00 BELLOW - STEERING WHEEL 1

7 558540237-00 HANDLE ASSY STEERING PILLAR SS304 2

8 553540987-00 KEY 5 X 20 1

9 553540221-00 STEERING WHEEL ASSY 1

10 558540243-00 STEERING COLUMN FRONT WITH LIGHT 1

11 553540308-00 CAP STEERING WHEEL 1

12 552540005-00 HEX NYLOCK NUT SS304 M10 1

13 552130013-00 CR PAN HEAD SCREW STEEL -M5X20 6

14 552140031-00 CR PAN HEAD SCREW - SS304 - M6X16 6

15 552330001-00 COTTER PIN - STEEL - 3.2X15 1

16 552240046-00 HEX SOC HD CAP SCREW -SS304 M6X60 2

17 552610053-00 IGUS BEARING - IGLIDUR GFM 2528-21 1

18 552670107-00 CIRCLIP - A25 1

19 552360011-00 WASHER-SS304-6.4X12.5X1.6 10

20 552040008-00 HEX HEAD SCREW - SS 304 - M6 X 15 4

21 552360016-00 WASHER-SS304-10.5X20X2 1

22 558540172-00 HANDLE WELDMENT STEERING - SS304 1

23 553540220-00 PARKING BRAKE LEVER TOP 1

24 553540987-00 KEY 5 X 20 1

25 552270002-00 CRPH SELFTAPPING SCREW - 2.9X9.5 1

STEERING GROUP - SS304

7. STEERING PILLAR ASSEMBLY



40RootsScrub RB 650/750

10

14 11 6

12,17

14

21

13,19

1

2

9

3
4

8

7

12,16,18

5 20

24

25

26

27

28

29

30

31

32

33

7. STEERING PILLAR ASSEMBLY



41RootsScrub RB 650/750

SL.NO PART NO DESCRIPTION QTY

1 558540166-00 STEERING PILLAR WELDMENT 1

2 558100199-00 STEERING SHAFT HOLDER WELDMENT 1

3 553100109-00 BUSH STEERING SHAFT 2

4 552430023-00 O RING 20 X 3 2

5 552610053-00 IGUS BEARING - IGLIDUR GFM 2528-21 1

6 558540136-00 PARKING BRAKE PIN WDT 1

7 558540219-00 STEERING SHAFT ASSY 1

8 553540639-00 SHAFT STEERING WHEEL TOP 1

9 553540624-00 ROD PARKING BRAKE ACTUATOR 1

10 558540405-00 LIMIT SWITCH ASSY BH SIDE 1

11 552350012-00 WASHER-STEEL-6.4X18X1.6 1

12 552350008-00 WASHER-STEEL-5.3X10X1 8

13 552350017-00 WASHER-STEEL-8.4X24X2 2

14 552330001-00 COTTER PIN - STEEL - 3.2X15 1

15 552230004-00 HEX SOC HEAD CAP SCREW -STEEL -M5X12 2

16 552230049-00 HEX SOC HD CAP GR8.8 M5 X 25 TVS Zn Blue 2

17 552230050-00 HEX SOC HD CAP GR8.8 M5 X 35 TVS Zn Blue 2

18 552480005-00 HEX NYLOCK NUT-STEEL GR.8 -M5 -LOW 2

19 552020016-00 HEX HEAD SCREW - STEEL 8.8 - M8X20 2

20 552670107-00 CIRCLIP - A25 1

21 552230012-00 HEX SOC HEAD CAP SCREW STEEL -M6X20 1

22 553540297-00 HOLDER LIMIT SWITCH 2

23 553100126-00 LIMIT SWITCH 1

24 558540275-00 BEARING HSG ASSY STEERING 1

STEERING PILLAR ASSEMBLY - STEEL SL.NO PART NO DESCRIPTION QTY

25 553540690-00 STEERING SHAFT WHEEL 1

26 553100400-00 STEERING SHAFT HOLDER 1

27 553540328-00 UNIVERSAL COUPLING 1

28 552020101-00 HEX HD SCREW-STEEL 8.8 M8X40 TVS Zn Blue 2

29 552480008-00 HEX NYLOCK NUT STEEL -M8 2

30 552670113-00 CIRCLIP - A20 1

31 558540040-00 BRG HSG WELDMENT STEERING 1

32 552610037-00 DG BALL BEARING - 6004 2RS 2

33 552670179-00 CIRCLIP - B42 2

7. STEERING PILLAR ASSEMBLY



42RootsScrub RB 650/750

SL.NO PART NO DESCRIPTION QTY

1 558540167-00 STEERING PILLAR WELDMENT SS304 1

2 558100432-00 STEERING SHAFT HOLDER WELDMENT SS 1

3 553100109-00 BUSH STEERING SHAFT 2

4 552430023-00 O RING 20 X 3 2

5 552610053-00 IGUS BEARING - IGLIDUR GFM 2528-21 1

6 558540137-00 PARKING BRAKE PIN WDT SS304 1

7 558540220-00 STEERING SHAFT ASSY 1

8 553540640-00 SHAFT STEERING WHEEL TOP SS304 1

9 553540625-00 ROD PARKING BRAKE ACTUATOR SS 304 1

10 558540405-00 LIMIT SWITCH ASSY BH SIDE 1

11 552360022-00 WASHER-6.4X18X1.6-SS 304 1

12 552360009-00 WASHER-SS304-5.3X10X1 8

13 552360013-00 WASHER-SS304-8.4X17X1.6 2

14 552330001-00 COTTER PIN - STEEL - 3.2X15 1

15 552240010-00 HEX SOC HEAD CAP SCREW-SS304-M5X14 2

16 552240045-00 HEX SOC HD CAP SCREW -SS304 M5X25 2

17 552230050-00 HEX SOC HD CAP GR8.8 M5 X 35 TVS Zn Blue 2

18 552540002-00 HEX NYLOCK NUT SS 304 - M5 2

19 552040022-00 HEX HEAD SCREW SS 304 M8X 20 2

20 552670107-00 CIRCLIP - A25 1

21 552240014-00 HEX SOC HEAD CAP SCREW-SS304-M6X20 1

22 553540297-00 HOLDER LIMIT SWITCH 2

23 553100126-00 LIMIT SWITCH 1

24 558540276-00 BEARING HSG ASSY STEERING SS304 1

STEERING PILLAR ASSEMBLY - SS304 SL.NO PART NO DESCRIPTION QTY

25 553540691-00 STEERING SHAFT WHEEL SS304 1

26 553100400-00 STEERING SHAFT HOLDER 1

27 553540328-00 UNIVERSAL COUPLING 1

28 552040010-00 HEX HEAD SCREW - SS 304 - M8X40 2

29 552540004-00 HEX NYLOCK NUT SS304 M8 2

30 552670113-00 CIRCLIP - A20 1

31 558540041-00 BRG HSG WELDMENT STEERING SS304 1

32 552610037-00 DG BALL BEARING - 6004 2RS 2

33 552670179-00 CIRCLIP - B42 2

7. STEERING PILLAR ASSEMBLY



43RootsScrub RB 650/750

SL.NO PART NO DESCRIPTION QTY

1 558540390-00 ASSY WORKING LAMP 1

2 553540100-00 STEERING COLUMN FRONT 1

3 552350012-00 WASHER-STEEL-6.4X18X1.6 2

4 552480005-00 HEX NYLOCK NUT-STEEL GR.8 -M5 2

STEERING COLUMN FRONT WITH LIGHT - STEEL

SL.NO PART NO DESCRIPTION QTY

1 558540390-00 ASSY WORKING LAMP 1

2 553540100-00 STEERING COLUMN FRONT 1

3 552360022-00 WASHER-SS304-6.4X18X1.6 2

4 552540002-00 HEX NYLOCK NUT-SS304 GR.8 -M5 2

STEERING COLUMN FRONT WITH LIGHT - SS304

1
2

3

4

7. STEERING PILLAR ASSEMBLY



44RootsScrub RB 650/750

7. STEERING PILLAR ASSEMBLY - STANDARD

SL.NO PART NO DESCRIPTION QTY

1 553540005-00 STEERING COLUMN REAR STANDARD RB 678 1

2 553540143-00 GASKET CONTROL BOARD 1

3 553100171-00 SWITCH FWD/REV 1

4 558540380-00 A1 CONTROL BOARD ASSY STD 1

5 551240009-00 EPDM TOP GROOVE GASKET 1.5 X 3 1

6 552840001-00 TORX PAN HEAD SCREW-SS304 - M4 x 8 6

7 558540515-00 KEY SWITCH ASSY 1

8 558540516-00 EMERGENCY SWITCH ASSY 1

STEERING COLUMN REAR ASSEMBLY - STEEL

SL.NO PART NO DESCRIPTION QTY

1 553540005-00 STEERING COLUMN REAR STANDARD RB 678 1

2 553540143-00 GASKET CONTROL BOARD 1

3 553100171-00 SWITCH FWD/REV 1

4 558540381-00 A1 CONTROL BOARD ASSY STD SS304 1

5 551240009-00 EPDM TOP GROOVE GASKET 1.5 X 3 1

6 552840001-00 TORX PAN HEAD SCREW-SS304 - M4 x 8 6

7 558540515-00 KEY SWITCH ASSY 1

8 558540516-00 EMERGENCY SWITCH ASSY 1

STEERING COLUMN REAR ASSEMBLY - SS304

1

2

3

4

5

6

7

8



45RootsScrub RB 650/750

7. STEERING PILLAR ASSEMBLY - PREMIUM

1

2

3 4

5

6

7

SL.NO PART NO DESCRIPTION QTY

1 553540004-00 STEERING COLUMN REAR RB678 1

2 553540143-00 GASKET CONTROL BOARD 1

3.a 558540800-00 A1 BOARD STICKER SPARE - RB650 PREMIUM 1

3.b 558540803-00 A1 BOARD STICKER SPARE - RB750 PREMIUM 1

4 552840001-00 TORX PAN HEAD SCREW-SS304 - M4 x 8 6

5 558540513-00 A1 CONTROL BOARD ASSY PREMIUM 1

6 558540515-00 KEY SWITCH ASSY 1

7 558540516-00 EMERGENCY SWITCH ASSY 1



46RootsScrub RB 650/750

8. CONTROL BOARD ASSEMBLY - STANDARD

2 3
6

1
4

89
10

11

5

7

12

13



47RootsScrub RB 650/750

SL.NO PART NO DESCRIPTION QTY

1 558540377-00 A1 CONTROL BOARD MTG WDT 1

2 553540299-00 SWITCH LIGHT - 678 1

3 553540207-00 SWITCH HORN - 678 1

4 553540202-00 RB678 A1 CONTROL BOARD 1

5 553540203-00 RB678 STD A1 LED BOARD 1

6.a 558540798-00 A1 BOARD STICKER SPARE - RB 650 STD 1

6.b 558540801-00 A1 BOARD STICKER SPARE - RB 750 STD 1

7 552670128-00 FIBRE WASHER 3.5 X 8.5 X 1.8 2

8 553540983-00 BUSH LIMIT SWTICH MTG 4

9 552350005-00 WASHER-STEEL-4.3X9.0X0.8 10

10 552130008-00 CR PAN HEAD SCREW - STEEL - M4X25 4

11 552540001-00 HEX NYLOCK NUT SS 304 - M4 4

12 552480002-00 HEX NYLOCK NUT-STEEL GR.8 -M3 -LOW 2

13 553350771-00 GASKET - HOUR METER 1

A1 CONTROL BOARD ASSY - STD - STEEL

SL.NO PART NO DESCRIPTION QTY

1 558540378-00 A1 CONTROL BOARD MTG WDT SS304 1

2 553540299-00 SWITCH LIGHT - 678 1

3 553540207-00 SWITCH HORN - 678 1

4 553540203-00 RB678 STD A1 LED BOARD 1

5 553540202-00 RB678 A1 CONTROL BOARD 1

6.a 558540799-00 A1 BOARD STICKER SPARE - RB 650 STD - SS304 1

6.b 558540802-00 A1 BOARD STICKER SPARE - RB 750 STD - SS304 1

7 552670128-00 FIBRE WASHER 3.5 X 8.5 X 1.8 2

8 553540983-00 BUSH LIMIT SWTICH MTG 4

9 552360004-00 WASHER-SS304-4.3X9X0.8 10

10 552140025-00 CR PAN HEAD SCREW - SS304 - M4X22 4

11 552540001-00 HEX NYLOCK NUT SS 304 - M4 4

12 552540009-00 HEX NYLOCK NUT SS M3 2

13 553350771-00 GASKET - HOUR METER 1

A1 CONTROL BOARD ASSY - STD - SS304

8. CONTROL BOARD ASSEMBLY - STANDARD



48RootsScrub RB 650/750

8. RELAY BOARD ASSEMBLY - STANDARD

1

5

916

415

6

1112

7

11

14

2 3

8,16 10,13



49RootsScrub RB 650/750

8. RELAY BOARD ASSEMBLY - STANDARD

SL.NO PART NO DESCRIPTION QTY

1 558540368-00 A2 RELAY BOARD MTG WDT 1

2 553540975-00 CONTACTOR MTG BKT STD 1

3 553100192-00 CONTACTOR BRUSH MOTOR 1

4 553320469-00 FUSE HOLDER-50 2

5 553540210-00 A2 RELAY BOARD 1

6 558540541-00 DM SPEED CONTROLLER 678 1

7 553540762-00 BUSH A2 BOARD MTG STD 9

8 552130003-00 CR PAN HEAD SCREW - STEEL - M4X6 4

9 552130008-00 CR PAN HEAD SCREW - STEEL - M4X25 9

10 552130017-00 CR-PAN HEAD SCREW - STEEL - M6X12 2

11 552140014-00 CR PAN HEAD SCREW - SS304 - M5X16 8

12 552350008-00 WASHER-STEEL-5.3X10X1 4

13 552350011-00 WASHER-STEEL-6.4X12.5X1.6 2

14 552480005-00 HEX NYLOCK NUT-STEEL GR.8 -M5 -LOW 4

15 553540200-00 FUSE 70A 2

16 552360002-00 WASHER-SS304- 4.0X8.0X0.5 13

RELAY BOARD ASSY - STD - STEEL

SL.NO PART NO DESCRIPTION QTY

1 558540369-00 A2 RELAY BOARD MTG WDT SS304 1

2 553540976-00 CONTACTOR MTG BKT STD SS304 1

3 553100192-00 CONTACTOR BRUSH MOTOR 1

4 553320469-00 FUSE HOLDER-50 2

5 553540210-00 A2 RELAY BOARD 1

6 558540541-00 DM SPEED CONTROLLER 678 1

7 553540762-00 BUSH A2 BOARD MTG STD 9

8 552140006-00 CR PAN HEAD SCREW - SS304 - M4 X 8 4

9 552140025-00 CR PAN HEAD SCREW - SS304 - M4X22 9

10 552140030-00 CR PAN HEAD SCREW - SS304 - M6X12 2

11 552140014-00 CR PAN HEAD SCREW - SS304 - M5X16 8

12 552360009-00 WASHER-SS304-5.3X10X1 4

13 552360011-00 WASHER-SS304-6.4X12.5X1.6 2

14 552540002-00 HEX NYLOCK NUT SS 304 - M5 4

15 553540200-00 FUSE 70A 2

16 552360002-00 WASHER-SS304- 4.0X8.0X0.5 13

RELAY BOARD ASSY - STD - SS304



50RootsScrub RB 650/750

8. RELAY BOARD ASSEMBLY - PREMIUM

3

9 10

1

4

6

16
17

2,8

16
11

7

5

12

131415



51RootsScrub RB 650/750

8. RELAY BOARD ASSEMBLY - PREMIUM

SL.NO PART NO DESCRIPTION QTY

1 558540365-00 RELAY BOARD MTG WDT PREMIUM 1

2 553540981-00 BUSH A2 BOARD MTG 6

3 553100192-00 CONTACTOR BRUSH MOTOR 1

4 558100562-00 RB800 PCB A3 1

5 553540978-00 CONTACTOR MOUNTING BRACKET 1

6 558100561-00 RB800 PCB A2 ASSY 1

7 553540128-00 BUS BAR CONTACTOR 1

8 553540982-00 BUSH A3 BOARD MTG 4

9 552350011-00 WASHER-STEEL-6.4X12.5X1.6 2

10 552230009-00 HEX SOC HEAD CAP SCREW-STEEL -M6X12 2

11 552270002-00 CRPH SELF TAPPING SCREW-2.9X9.5(DIN 7981 20

12 552870072-00 HEX HEAD SCREW-BRASS-M8X35 1

13 552870073-00 HEX NUT-BRASS-M8 2

14 552870074-00 WASHER 19 X 8.2 X 1 BRASS 2

15 552520003-00 SPRING WASHER - SS 304 - M8 1

16 552360002-00 WASHER-SS304- 4.0X8.0X0.5 24

17 552130003-00 CR PAN HEAD SCREW - STEEL - M4X6 4

A1 RELAY BOARD ASSEMBLY - PREMIUM - STEEL

SL.NO PART NO DESCRIPTION QTY

1 558540366-00 RELAY BOARD MTG WDT PREMIUM SS304 1

2 553540981-00 BUSH A2 BOARD MTG 4

3 553100192-00 CONTACTOR BRUSH MOTOR 1

4 558100562-00 RB800 PCB A3 1

5 553540979-00 CONTACTOR MOUNTING BRACKET SS304 1

6 558100561-00 RB800 PCB A2 ASSY 1

7 553540128-00 BUS BAR CONTACTOR 1

8 553540982-00 BUSH A3 BOARD MTG 4

9 552360011-00 WASHER-SS304-6.4X12.5X1.6 2

10 552240012-00 HEX SOC HEAD CAP SCREW-SS304-M6X10 2

11 552270009-00 CRPH SELF TAPPING SCREW-STEEL-2.9 X 6.5 20

12 552870072-00 HEX HEAD SCREW-BRASS-M8X35 1

13 552870073-00 HEX NUT-BRASS-M8 2

14 552870074-00 WASHER 19 X 8.2 X 1 BRASS 2

15 552520003-00 SPRING WASHER - SS 304 - M8 1

16 552360002-00 WASHER-SS304- 4.0X8.0X0.5 4

17 552140006-00 CR PAN HEAD SCREW - SS304 - M4 X 8 4

A1 RELAY BOARD ASSEMBLY - PREMIUM - SS304



52RootsScrub RB 650/750

9. FRESH WATER TANK ASSEMBLY

7

10
11

5

6

2
1

12

98

13
14

4

3



53RootsScrub RB 650/750

SL.NO PART NO DESCRIPTION QTY

1 553540001-00 FRESH TANK RB678 1

2 558540196-00 WATER LEVEL HOSE ASSY 1

3 553540156-00 STAINER FT 1

4 558540093-00 FT CAP ASSY 1

5 553540182-00 GASKET FT DRAIN CAP 1

6 553540157-00 REAR CAP FT 1

7 553540433-00 TANK SLIDER 1

8 553540173-00 PLUG TANK LOCK 2

9 553540642-00 SLEEVE HINGE 2

10 552350055-00 WASHER-STEEL-8.3X16.3X1.6 Zn Bl 2

11 552230024-00 HEX SOC HEAD CAP SCREW -STEEL -M8X20 2

12 552500109-00 ONE TOUCH L CONNECTOR 3/8" - 14 MALE 1

13 552670176-00 CABLE MOUNT CLAMP 12mm 1

14 552130011-00 CR PAN HEAD SCREW - STEEL - M5X12 1

FRESH WATER TANK ASSEMBLY - STEEL

SL.NO PART NO DESCRIPTION QTY

1 553540001-00 FRESH TANK RB678 1

2 558540196-00 WATER LEVEL HOSE ASSY 1

3 553540156-00 STAINER FT 1

4 558540093-00 FT CAP ASSY 1

5 553540182-00 GASKET FT DRAIN CAP 1

6 553540157-00 REAR CAP FT 1

7 553540434-00 TANK SLIDER SS 304 1

8 553540173-00 PLUG TANK LOCK 2

9 553540643-00 SLEEVE HINGE SS304 2

10 552360013-00 WASHER-SS304-8.4X17X1.6 2

11 552240021-00 HEX SOC HEAD CAP SCREW-SS304-M8X20 2

12 552500109-00 ONE TOUCH L CONNECTOR 3/8" - 14 MALE 1

13 552670176-00 CABLE MOUNT CLAMP 12mm 1

14 552140013-00 CR PAN HEAD SCREW - SS304 - M5X12 1

FRESH WATER TANK ASSEMBLY - SS304

9. FRESH WATER TANK ASSEMBLY



54RootsScrub RB 650/750

16

5
14

13
10

11
7

1

22

15

23

4

13

12,28

38

39
40

10. DIRTY WATER TANK ASSEMBLY



55RootsScrub RB 650/750

8

19

20
21

6

9

17 24

25

26

3

2

18

11

29

30

31

32

33

34

35

36

37

10. DIRTY WATER TANK ASSEMBLY



56RootsScrub RB 650/750

SL.NO PART NO DESCRIPTION QTY

1 553540002-00 COLLECTION TANK RB678 1

2 553540144-00 GASKET SUCTION PIPE 1

3 553320607-00 LOCK NUT 1

4 553540158-00 CLAMP DRAIN HOSE 3

5 553540345-00 SEAT WASHER 2

6 558540481-00 SUCTION PIPE ASSY 1

7 558540482-00 DRAIN HOSE ASSY 1

8 558540179-00 SQG HOSE ASSY 1

9 558540180-00 CT SUPPORT ASSY 1

10 552670176-00 CABLE MOUNT CLAMP 12mm 5

11 552670022-00 HOSE CLAMP 32-45 2

12 552040004-00 HEX HEAD SCREW - SS 304 - M5 X 16 1

13 552140012-00 CR PAN HEAD SCREW - SS304 - M5X10 7

14 552220005-00 HEX SOC CSK HEAD SCREW - SS304 -M5X25 2

15 552110011-00 CR CSK HD SCREW - SS304 - M5X12 1

16 558540492-00 SEAT BACK REST ASSY 1

17 558540493-00 FLOAT SWITCH ASSY 1

18 553540147-00 O RING SUCTION PIPE 1

19 553320612-00 FLOW DIVERTER SUPPORT 1

20 553320613-00 FLOW DIVERTER 1

21 552280002-00 CRPH SELF TAPPING SCREW-SS 304- 3.5X13 1

22 558540535-00 LID STAY WELDMENT 1

DIRTY WATER TANK ASSEMBLY - STEEL & SS304 SL.NO PART NO DESCRIPTION QTY

22 558540535-00 LID STAY WELDMENT 1

23 553540663-00 SPACER LID TILT 1

24 553320430-00 BLADE TERMINAL-MALE 2

25 553320426-00 TWO WAY MALE CONNECTOR 1

26 553310173-00 BOOT -MALE CONNECTOR 1

27 551500002-00 FLEXIBLE INSUL. SLEEVE - 6.0 BLACK 0

28 552260006-00 HEX LOCK NUT-SS 304- M5 1

29 558540186-00 PIPE ASSY CT SUPPORT 3

30 552360011-00 WASHER-SS304-6.4X12.5X1.6 12

31 552040042-00 HEX HEAD SCREW SS304 - M6 X 45 6

32 552540003-00 HEX NYLOCK NUT SS304 -  M6 6

33 558540183-00 CT SUPPORT HOLDER WDT 1

34 553320459-00 COVER-FLOAT SWITCH 1

35 553320460-00 GASKET- FLOAT SWITCH 1

36 553320457-00 FLOAT SWITCH 1

37 553100013-00 LOCK NUT FLOAT SWITCH 1

38 553540347-00 SEAT BACK REST 1

39 553540391-00 HOLDER SEAT BACK REST SS 304 1

40 552110011-00 CR CSK HD SCREW - SS304 – M5X12 2

10. DIRTY WATER TANK ASSEMBLY



57RootsScrub RB 650/750

11. CHASSIS ASSEMBLY

3

28

15

1

24
36

2

27

23

21



58RootsScrub RB 650/750

14

23

7

29

31

23 29

32
23

23 29

31

23
29

4
8

11. CHASSIS ASSEMBLY



59RootsScrub RB 650/750

22 25

18

22 25

2522

34
24

24
28

5

28

6

10

12

13

9

11. CHASSIS ASSEMBLY



60RootsScrub RB 650/750

37

24
28

38

39

40

3940

33

35 24

24
28

20

19

23
30

26

16

17

11. CHASSIS ASSEMBLY



61RootsScrub RB 650/750

SL.NO PART NO DESCRIPTION QTY

1 558540150-00 CHASSIS ASSY RB678 1

2 558540079-00 FRONT BUMPER ASSY RH 1

3 558540413-00 BALL VALVE ASSY WITH BKT 1

4 558540266-00 SQG LIFTING LEVER ASSY 1

5 558540293-00 BH LIFTING LINK ASSY 1

6 553540705-00 SUPPORT BLOCK - BOTTOM 1

7 558540475-00 PIVOT BUSH ASSY 1

8 558540256-00 ROPE ASSY LINK SQG LIFT 1

9 553540902-00 LINK BH LIFTING LEVER MTG 1

10 553540893-00 LINK CONNECTOR LIFTING 1920 1

11 552610065-00 IGUS BEARING - IGLIDUR GFM 1416-06 1

12 558540466-00 LINK LIFTING LEVER ASSY 1

13 558540287-00 BH LIFTING LEVER ASSY 1

14 553541089-00 CHAIN SQG LIFT 1

15 558540070-00 FILTER ASSY WITH BKT 1

16 558540405-00 LIMIT SWITCH ASSY BH SIDE 1

17 558540247-00 EXTRA PRESSURE ASSY WITH LEVER 1

18 558540428-00 BH LIFTING CHAIN WELDMENT 1

19 553540394-00 HOLDER TANK 2

20 558540406-00 LIMIT SWITCH ASSY SQG SIDE 1

21 558540398-00 SLOENOID VALVE ASSY 1

22 552350012-00 WASHER-STEEL-6.4X18X1.6 4

23 552350055-00 WASHER-STEEL-8.3X16.3X1.6 Zn Bl 11

24 552350011-00 WASHER-STEEL-6.4X12.5X1.6 14

25 552230011-00 HEX SOC HEAD CAP SCREW -STEEL -M6X16 4

26 552240009-00 HEX SOC HEAD CAP SCREW-SS304-M5X50 2

27 552230024-00 HEX SOC HEAD CAP SCREW -STEEL -M8X20 2

28 552480006-00 HEX NYLOCK NUT-STEEL GR.6-M6-LOW 11

CHASSIS ASSEMBLY - STEEL SL.NO PART NO DESCRIPTION QTY

29 552480008-00 HEX NYLOCK NUT STEEL -M8 4

30 552020015-00 HEX HEAD SCREW - STEEL 8.8 - M8X16 2

31 552020017-00 HEX HEAD SCREW - STEEL 8.8 - M8X25 3

32 552020036-00 HEX HEAD SCREW - STEEL 8.8 - M8X35 1

33 552230074-00 HEX SOC HEAD CAP SCREW -ST-M5 x 40 Zn Bl 2

34 552020010-00 HEX HEAD SCREW - STEEL 8.8 - M6X30 1

35 552020011-00 HEX HEAD SCREW - STEEL 8.8 - M6X35 3

36 552020007-00 HEX HEAD SCREW - STEEL 8.8 - M6X16 2

37 558540523-00 EXTRA PRESSURE BKT WDT STD 1

38 552020008-00 HEX HEAD SCREW - STEEL 8.8 - M6X20 3

39 552360009-00 WASHER-SS304-5.3X10X1 2

40 552540002-00 HEX NYLOCK NUT SS 304 - M5 2

11. CHASSIS ASSEMBLY



62RootsScrub RB 650/750

SL.NO PART NO DESCRIPTION QTY

1 558540151-00 CHASSIS ASSY RB678 SS304 1

2 558540080-00 FRONT BUMPER ASSY RH SS304 1

3 558540414-00 BALL VALVE ASSY WITH BKT SS304 1

4 558540267-00 SQG LIFTING LEVER ASSY SS304 1

5 558540294-00 BH LIFTING LINK ASSY SS304 1

6 553540706-00 SUPPORT BLOCK - BOTTOM SS304 1

7 558540476-00 PIVOT BUSH ASSY SS304 1

8 558540256-00 ROPE ASSY LINK SQG LIFT 1

9 553540903-00 LINK BH LIFTING LEVER MTG SS304 1

10 553540894-00 LINK CONNECTOR LIFTING SS304 1

11 552610065-00 IGUS BEARING - IGLIDUR GFM 1416-06 1

12 558540467-00 LINK LIFTING LEVER ASSY SS304 1

13 558540288-00 BH LIFTING LEVER ASSY SS304 1

14 553541089-00 CHAIN SQG LIFT 1

15 558540071-00 FILTER ASSY WITH BKT SS304 1

16 558540405-00 LIMIT SWITCH ASSY BH SIDE 1

17 558540248-00 EXTRA PRESSURE ASSY WITH LEVER SS304 1

18 558540428-00 BH LIFTING CHAIN WELDMENT 1

19 553540395-00 HOLDER TANK SS 304 2

20 558540406-00 LIMIT SWITCH ASSY SQG SIDE 1

21 558540399-00 SLOENOID VALVE ASSY SS304 1

22 552360022-00 WASHER-6.4X18X1.6-SS 304 4

23 552360013-00 WASHER-SS304-8.4X17X1.6 12

24 552360011-00 WASHER-SS304-6.4X12.5X1.6 8

25 552240013-00 HEX SOC HEAD CAP SCREW-SS304-M6X15 4

26 552240009-00 HEX SOC HEAD CAP SCREW-SS304-M5X50 2

27 552240021-00 HEX SOC HEAD CAP SCREW-SS304-M8X20 2

28 552540003-00 HEX NYLOCK NUT SS304 -  M6 8

CHASSIS ASSEMBLY - SS304 SL.NO PART NO DESCRIPTION QTY

29 552540004-00 HEX NYLOCK NUT SS304 M8 4

30 552040035-00 HEX HEAD SCREW - SS 304 M8X15 2

31 552040009-00 HEX HEAD SCREW SS 304 M8X 25 3

32 552040026-00 HEX HEAD SCREW SS 304 M8X 35 1

33 552240039-00 HEX SOC HD CAP SCREW -SS304 M5X40 2

34 552040036-00 HEX HEAD SCREW - SS 304 M6X30 1

35 552040006-00 HEX HEAD SCREW SS 304 M6X 35 3

36 552040050-00 HEX HEAD SCREW SS 304  M6 X 12 2

38 552040030-00 HEX HEAD SCREW SS 304 M6X20 3

39 552360009-00 WASHER-SS304-5.3X10X1 2

40 552540002-00 HEX NYLOCK NUT SS 304 - M5 2

11. CHASSIS ASSEMBLY



63RootsScrub RB 650/750

21
22

23
2425

26

27

22
24

2325

26

28

29

30

32

31

33

34

35

36

37

38
39

11. CHASSIS ASSEMBLY



64RootsScrub RB 650/750

1

2

3

4

4

5

6

7

8

9

10

11

12

13

14

15

1617

18

19

20

11. CHASSIS ASSEMBLY



65RootsScrub RB 650/750

SL.NO PART NO DESCRIPTION QTY

1 553540957-00 BKT BALL VALVE MTG TOP 1

2 553100258-00 ASSY BALL VALVE BODY 1

3 553540918-00 LEVER VALVE SS304 1

4 552500110-00 ONE TOUCH STRAIGHTCONNECTOR 3/8"-14 MALE 2

5 558540073-00 FILTER MOUNTING BKT WDT 1

6 558540189-00 FILTER ASSY 1

7 552500110-00 ONE TOUCH STRAIGHTCONNECTOR 3/8"-14 MALE 2

8 552230057-00 HEX SOC HEAD CAP SCREW - STEEL - M6 X 50 2

9 553540140-00 FILTER TOP 1

10 553540142-00 STRAINER - FILTER 1

11 553540139-00 FILTER BOTTOM 1

12 553340021-00 O-RING ID 40 X 3 mm 1

13 558540124-00 SOLENOID VALVE MTG BKT WDT 1

14 558540397-00 SOLENOID VALVE WITH WIRE ASSY 1

15 552500109-00 ONE TOUCH L CONNECTOR 3/8" - 14 MALE 1

16 552500110-00 ONE TOUCH STRAIGHTCONNECTOR 3/8"-14 MALE 1

17 552350007-00 WASHER SS304 - 4.3X12X1 2

18 552350011-00 WASHER-STEEL-6.4X12.5X1.6 2

19 552020007-00 HEX HEAD SCREW - STEEL 8.8 - M6X16 2

20 552130004-00 CR PAN HEAD SCREW - STEEL - M4X10 2

21 558540478-00 PIVOT BUSH WDT 1

22 553540875-00 PIN PIVOT - LIFT 3

23 552670108-00 CIRCLIP - A14 6

24 552610065-00 IGUS BEARING - IGLIDUR GFM 1416-06 9

25 553540098-00 TRIGGER LIMIT SWITCH 2

26 552230047-00 HEX SOC HEAD CAP GR8.8 M4 X 30 TVS 4

27 558540290-00 BH LIFTING LEVER MTG WDT 1

28 558540469-00 LINK LIFTING LEVER WDT 1

CHASSIS ASSEMBLY (SUB-ASSEMBLIES) - STEEL SL.NO PART NO DESCRIPTION QTY

29 558540269-00 SPRING ASSY EXTRA PRESSURE 1

30 558540257-00 EP LEVER WDT 1

31 552480008-00 HEX NYLOCK NUT STEEL -M8 1

32 552350055-00 WASHER-STEEL-8.3X16.3X1.6 Zn Bl 1

33 558540425-00 BOTTOM HSG WDT 1

34 553540831-00 EP  SPRING HSG TOP 1

35 558540431-00 GUIDE ROD EP WDT 1

36 553540837-00 SPRING EXTRA PRESSURE 1

37 552450003-00 SPRING DOWEL PIN - STEEL - 4 X 20 1

38 553540297-0 HOLDER LIMIT SWITCH 5

39 553100126-00 LIMIT SWITCH 3

11. CHASSIS ASSEMBLY



66RootsScrub RB 650/750

SL.NO PART NO DESCRIPTION QTY

1 553540958-00 BKT BALL VALVE MTG TOP SS304 1

2 553100258-00 ASSY BALL VALVE BODY 1

3 553540918-00 LEVER VALVE SS304 1

4 552500110-00 ONE TOUCH STRAIGHTCONNECTOR 3/8"-14 MALE 2

5 558540074-00 FILTER MOUNTING BKT WDT SS304 1

6 558540189-00 FILTER ASSY 1

7 552240026-00 HEX.SOC. HEAD CAP SCREW-SS304-M6 X 50 2

8 552500110-00 ONE TOUCH STRAIGHTCONNECTOR 3/8"-14 MALE 2

9 553540140-00 FILTER TOP 1

10 553540142-00 STRAINER - FILTER 1

11 553540139-00 FILTER BOTTOM 1

12 553340021-00 O-RING ID 40 X 3 mm 1

13 558540397-00 SOLENOID VALVE WITH WIRE ASSY 1

14 552350007-00 WASHER SS304 - 4.3X12X1 2

15 552500110-00 ONE TOUCH STRAIGHTCONNECTOR 3/8"-14 MALE 1

16 558540125-00 SOLENOID VALVE MTG BKT WDT SS304 1

17 552360011-00 WASHER-SS304-6.4X12.5X1.6 2

18 552040008-00 HEX HEAD SCREW - SS 304 - M6 X 15 2

19 552140007-00 CR PAN HEAD SCREW - SS304 - M4X10 2

20 552500109-00 ONE TOUCH L CONNECTOR 3/8" - 14 MALE 1

21 558540479-00 PIVOT BUSH WDT SS304 1

22 553540876-00 PIN PIVOT - LIFT SS304 3

23 552670108-00 CIRCLIP - A14 6

24 552610065-00 IGUS BEARING - IGLIDUR GFM 1416-06 9

25 553540098-00 TRIGGER LIMIT SWITCH 2

26 552240036-00 HEX SOC HD CAP SCREW -SS304 M4X30 4

27 558540291-00 BH LIFTING LEVER MTG WDT SS304 1

28 558540470-00 LINK LIFTING LEVER WDT SS304 1

CHASSIS ASSEMBLY (SUB-ASSEMBLIES) - SS304 SL.NO PART NO DESCRIPTION QTY

29 558540270-00 SPRING ASSY EXTRA PRESSURE SS304 1

30 558540258-00 EP LEVER WDT SS304 1

31 552540004-00 HEX NYLOCK NUT SS304 M8 1

32 552360013-00 WASHER-SS304-8.4X17X1.6 1

33 558540426-00 BOTTOM HSG WDT SS304 1

34 553540832-00 EP SPRING HSG TOP SS304 1

35 558540432-00 GUIDE ROD EP WDT SS304 1

36 552450003-00 SPRING DOWEL PIN - STEEL - 4 X 20 1

37 553540837-00 SPRING EXTRA PRESSURE 1

38 553540297-0 HOLDER LIMIT SWITCH 5

39 553100126-00 LIMIT SWITCH 3

11. CHASSIS ASSEMBLY



67RootsScrub RB 650/750

1

2

13

3

18

29

16

21

206 24

23

17

4

5

11. CHASSIS ASSEMBLY



68RootsScrub RB 650/750

8

26

9

11
25

28

28

12

27

7

10

11. CHASSIS ASSEMBLY



69RootsScrub RB 650/750

31

32

19
33

35

34

35

15

19

22

28

30

14

11. CHASSIS ASSEMBLY



70RootsScrub RB 650/750

SL.NO PART NO DESCRIPTION QTY

1 558540001-00 CHASSIS WELDMENT RB678 1

2 553540137-00 REAR WHEEL (DIA 300 X 70) 2

3 558540022-00 DRIVE WHEEL ASSY RB 678 1

4 558540160-00 STEERING GEAR ASSY 1

5 552360036-00 WASHER SS304 - 8.5 X 30 X 3 2

6 553540138-00 WHEEL CAP 2

7 558540405-00 LIMIT SWITCH ASSY BH SIDE 2

8 558540222-00 BRAKE PEDAL ASSY 1

9 558540225-00 BRAKE CABLE ASSY RB678 1

10 558540407-00 PARKING BRAKE SHAFT ASSY 1

11 558540031-00 BRAKE LOCK WDT 1

12 553541011-00 TORSION SPRING - 678 1

13 558540410-00 SQG LIFTING GROUP 1

14 558540334-00 BATTERY PLUG 1

15 553541014-00 J BOLT HOSE 1

16 552350018-00 WASHER-STEEL-10.5X20X2 4

17 552350055-00 WASHER-STEEL-8.3X16.3X1.6 Zn Bl 3

18 552350046-00 WASHER STEEL - 12.5X24X2   Zn Bl 1

19 552350011-00 WASHER-STEEL-6.4X12.5X1.6 8

20 552510006-00 SPRING WASHER - STEEL - M10 4

21 552020055-00 HEX HD SCREW-STEEL 8.8 M10X50 TVS-ZnBlue 4

22 552020012-00 HEX HEAD SCREW - STEEL 8.8 - M6X45 4

23 552230025-00 HEX SOC HEAD CAP SCREW STEEL M8 x 45 3

24 552230025-00 HEX SOC HEAD CAP SCREW STEEL M8 X 45 3

25 552670152-00 CIRCLIP - A10 1

26 552670108-00 CIRCLIP - A14 1

27 552240040-00 HEX SOC HD CAP SCREW -SS304 M5X30 4

28 552480006-00 HEX NYLOCK NUT-STEEL GR.6-M6-LOW 9

CHASSIS - STEEL SL.NO PART NO DESCRIPTION QTY

29 552480014-00 HEX NYLOCK NUT STEEL M12 1

30 552250003-00 HEX LOCK NUT - STEEL GR. 08 - M6 1

31 558540191-00 ACCELERATOR ASSY 1

32 552020008-00 HEX HEAD SCREW - STEEL 8.8 - M6X20 4

33 558100139-00 HORN WITH CONNECTOR ASSY 1

34 558100140-00 BUZZER WITH CONNECTOR ASSY 1

35 552140002-00 CR PAN HEAD SCREW - SS304 - M3X6 4

11. CHASSIS ASSEMBLY



71RootsScrub RB 650/750

SL.NO PART NO DESCRIPTION QTY

1 558540002-00 CHASSIS WELDMENT RB678 SS304 1

2 553540137-00 REAR WHEEL (DIA 300 X 70) 2

3 558540023-00 DRIVE WHEEL ASSY RB 678 SS304 1

4 558540161-00 STEERING GEAR ASSY SS304 1

5 552360036-00 WASHER SS304 - 8.5 X 30 X 3 2

6 553540138-00 WHEEL CAP 2

7 558540405-00 LIMIT SWITCH ASSY BH SIDE 2

8 558540223-00 BRAKE PEDAL ASSY SS304 1

9 558540226-00 BRAKE CABLE ASSY RB678 1

10 558540408-00 PARKING BRAKE SHAFT ASSY SS304 1

11 558540032-00 BRAKE LOCK WDT SS304 1

12 553541011-00 TORSION SPRING - 678 1

13 558540411-00 SQG LIFTING GROUP SS304 1

14 558540334-00 BATTERY PLUG 1

15 553541015-00 J BOLT HOSE SS304 1

16 552360016-00 WASHER-SS304-10.5X20X2 4

17 552360013-00 WASHER-SS304-8.4X17X1.6 3

18 552360021-00 WASHER SS 304 12.5X24X2 1

19 552360011-00 WASHER-SS304-6.4X12.5X1.6 8

20 552520005-00 SPRING WASHER - SS 304 - M10 4

21 552040017-00 HEX HEAD SCREW - SS 304 - M10 X 50 4

22 552040042-00 HEX HEAD SCREW SS304 - M6 X 45 4

23 552240048-00 HEX SOC HD CAP SCREW -SS304 M8X50 3

25 552670152-00 CIRCLIP - A10 1

26 552670108-00 CIRCLIP - A14 1

27 552240040-00 HEX SOC HD CAP SCREW -SS304 M5X30 4

28 552540003-00 HEX NYLOCK NUT SS304 -  M6 8

CHASSIS - SS304 SL.NO PART NO DESCRIPTION QTY

29 552540006-00 HEX NYLOCK NUT SS304 M12 1

30 552260007-00 HEX LOCK NUT- SS304 - M6 1

31 558540191-00 ACCELERATOR ASSY 1

32 552040030-00 HEX HEAD SCREW SS 304 M6X20 4

33 558100139-00 HORN WITH CONNECTOR ASSY 1

34 558100140-00 BUZZER WITH CONNECTOR ASSY 1

35 552140002-00 CR PAN HEAD SCREW - SS304 - M3X6 4

11. CHASSIS ASSEMBLY



72RootsScrub RB 650/750

9

17 19

11

13

12

8

3

2

5

19

18 17

14,15

1

7

4

10

6

20

162010

12. DRIVE MOTOR ASSEMBLY



73RootsScrub RB 650/750

21

22

23

24

25 26

27

28.a,b

29

30

31

32
3334

35

36

37

38

39

40

12. DRIVE MOTOR ASSEMBLY



74RootsScrub RB 650/750

SL.NO PART NO DESCRIPTION QTY

1 558540010-00 BASE PLATE DRIVE MOTOR ASSY 1

2 553540633-00 SHAFT FRONT WHEEL SPROCKET 1

3 553240029-00 KEY (6 X 6 X 45) DRIVE MOTOR 1

4 553540050-00 WHEEL (DIA 220 X 80) 1

5 553540339-00 SLEEVE WHEEL 1

6 553541003-00 KEY WHEEL SPROCKET 1

7 553540054-00 SPROCKET MAIN WHEEL 1

8 553540654-00 SLEEVE WHEEL 1

9 558540046-00 DRIVE SIDE PLATE ASSY 1

10 552360036-00 WASHER SS304 - 8.5 X 30 X 3 3

11 558540043-00 DRIVE MOTOR WITH MTG PLATE ASSY 1

12 558540013-00 BEARING HOUSING ASSY 1

13 552410014-00 DOWEL PIN 10x50  WITH TAP (H8) STEEL 1

14 553540853-00 CHAIN DM - 38 LINKS 1

15 552670178-00 CHAIN LINK 1/2" 1

16 553540178-00 FRONT WHEEL CAP 1

17 552350018-00 WASHER-STEEL-10.5X20X2 7

18 552510006-00 SPRING WASHER - STEEL - M10 4

19 552020022-00 HEX HEAD SCREW - STEEL 8.8 - M10X25 7

20 552850908-00 SOC BUTTON HD CAP SCREW-ST 8.8 - M8 X 25 2

21 558540049-00 SIDE PLATE DM RH WDT 1

22 552610043-00 DG BALL BEARING 6204 2RS 2

23 552670012-00 CIRCLIP INTERNAL-LIGHT B 47 1

24 553540495-00 BUSH FRONT DRIVE MOTOR 1

25 552350018-00 WASHER-STEEL-10.5X20X2 1

26 552020022-00 HEX HEAD SCREW - STEEL 8.8 - M10X25 1

27 558540052-00 DM BKT MTG WELDMENT 1

DRIVE MOTOR ASSEMBLY - STEEL SL.NO PART NO DESCRIPTION QTY

28.a 553540065-00 PMDC DRIVE MOTOR - 500W 1

28.b 552670185-00 CARBON BRUSH - MOTOR 2

29 553540066-00 SPROCKET DRIVE MOTOR 1

30 558540395-00 IDLER ASSY PLAIN 1

31 552850907-00 SOC BUTTON HD CAP SCREW-ST 8.8 - M8 X 20 1

32 552350055-00 WASHER-STEEL-8.3X16.3X1.6 Zn Bl 4

33 552510005-00 SPRING WASHER - STEEL - M8 4

34 552020016-00 HEX HEAD SCREW - STEEL 8.8 - M8X20 4

35 552230011-00 HEX SOC HEAD CAP SCREW -STEEL -M6X16 1

36 553540462-00 BEARING HOUSING-TOP FLANGE 1

37 553540191-00 BEARING HOUSING-BOTTOM FLANGE 1

38 552230061-00 HEX SOC HEAD CAP SCREW -STEEL -M10 x 30 4

39 552610023-00 BEARING -6010-2RS 2

40 553540657-00 SPACER BEARING DRIVE MOTOR 1

12. DRIVE MOTOR ASSEMBLY



75RootsScrub RB 650/750

SL.NO PART NO DESCRIPTION QTY

1 558540011-00 BASE PLATE DRIVE MOTOR ASSY SS304 1

2 553540634-00 SHAFT FRONT WHEEL SPROCKET SS 304 1

3 553240029-00 KEY (6 X 6 X 45) DRIVE MOTOR 1

4 553540050-00 WHEEL (DIA 220 X 80) 1

5 553540340-00 SLEEVE WHEEL SS 304 1

6 553541003-00 KEY WHEEL SPROCKET 1

7 553540054-00 SPROCKET MAIN WHEEL 1

8 553540655-00 SLEEVE WHEEL SS304 1

9 558540047-00 DRIVE SIDE PLATE ASSY SS304 1

10 552360036-00 WASHER SS304 - 8.5 X 30 X 3 3

11 558540044-00 DRIVE MOTOR WITH MTG PLATE ASSY SS304 1

12 558540014-00 BEARING HOUSING ASSY SS304 1

13 552410014-00 DOWEL PIN 10x50  WITH TAP (H8) STEEL 1

14 553540853-00 CHAIN DM - 38 LINKS 1

15 552670178-00 CHAIN LINK 1/2" 1

16 553540178-00 FRONT WHEEL CAP 1

17 552360016-00 WASHER-SS304-10.5X20X2 7

18 552520005-00 SPRING WASHER - SS 304 - M10 4

19 552040015-00 HEX HEAD SCREW - SS 304 - M10 X 25 7

20 552850908-00 SOC BUTTON HD CAP SCREW-ST 8.8 - M8 X 25 2

21 558540050-00 SIDE PLATE DM RH WDT SS304 1

22 552610043-00 DG BALL BEARING 6204 2RS 2

23 552670012-00 CIRCLIP INTERNAL-LIGHT B 47 1

24 553540496-00 BUSH FRONT DRIVE MOTOR SS 304 1

25 552360016-00 WASHER-SS304-10.5X20X2 1

26 552040015-00 HEX HEAD SCREW - SS 304 - M10 X 25 1

27 558540053-00 DM BKT MTG WELDMENT SS304 1

DRIVE MOTOR ASSEMBLY - SS304 SL.NO PART NO DESCRIPTION QTY

28.a 553540065-00 PMDC DRIVE MOTOR - 500W 1

28.b 552670185-00 CARBON BRUSH - MOTOR 2

29 553540066-00 SPROCKET DRIVE MOTOR 1

30 558540395-00 IDLER ASSY PLAIN 1

31 552850907-00 SOC BUTTON HD CAP SCREW-ST 8.8 - M8 X 20 1

32 552360013-00 WASHER-SS304-8.4X17X1.6 4

33 552520003-00 SPRING WASHER - SS 304 - M8 4

34 552040009-00 HEX HEAD SCREW SS 304 M8X 25 4

35 552240013-00 HEX SOC HEAD CAP SCREW-SS304-M6X15 1

36 553540463-00 BEARING HOUSING-TOP FLANGE SS304 1

37 553540192-00 BEARING HOUSING-BOTTOM FLANGE SS 304 1

38 552240030-00 HEX SOC HEAD CAP SCREW-SS304-M10 x 30 4

39 552610023-00 BEARING -6010-2RS 2

40 553540658-00 SPACER BEARING DRIVE MOTOR SS304 1

12. DRIVE MOTOR ASSEMBLY



76RootsScrub RB 650/750

13. STEERING GEAR ASSEMBLY

SL.NO PART NO DESCRIPTION QTY

1 558540163-00 STEERING GEAR BOTTOM WELDMENT 1

2 553540615-00 RING GEAR 1

3 552220005-00 HEX SOC CSK HD SCREW SS304-M5X25 6

STEERING GEAR ASSEMBLY - STEEL

SL.NO PART NO DESCRIPTION QTY

1 558540164-00 STEERING GEAR BOTTOM WELDMENT SS304 1

2 553540615-00 RING GEAR 1

3 552220005-00 HEX SOC CSK HD SCREW SS304-M5X25 6

STEERING GEAR ASSEMBLY - SS304

1

2

3



77RootsScrub RB 650/750

14. BRAKE PEDAL ASSEMBLY

SL.NO PART NO DESCRIPTION QTY

1 558540034-00 BRAKE PEDAL WDT 1

2 553540591-00 PIN BRAKE - CABLE 1

3 553510276-00 LINEAR BEARING - 14 X 11 2

4 553540672-00 SPRING BRAKE PEDAL 1

5 553540073-00 BOOT PEDAL 1

BRAKE PEDAL ASSEMBLY - STEEL

SL.NO PART NO DESCRIPTION QTY

1 558540035-00 BRAKE PEDAL WDT SS304 1

2 553540592-00 PIN BRAKE - CABLE SS304 1

3 553510276-00 LINEAR BEARING - 14 X 11 2

4 553540672-00 SPRING BRAKE PEDAL 1

5 553540073-00 BOOT PEDAL 1

BRAKE PEDAL ASSEMBLY - SS304

1

2

3

3

4

5



78RootsScrub RB 650/750

15. SQUEEGEE LIFTING GROUP

SL.NO PART NO DESCRIPTION QTY

1 558540169-00 SQG SWIVEL BKT WELDMENT 1

2 558540154-00 SQG SWIVEL PLATE WDT 1

3 558540145-00 SQG MTG PLATE WDT 1

4 553540609-00 PIN-SQG HOLDER 1

5 552330012-00 COTTER PIN - STEEL - 3 X 25 2

6 552610065-00 IGUS BEARING - IGLIDUR GFM 1416-06 2

7 553100805-00 BUSH SLEEVE SQG LIFTING 2

8 553540678-00 SPRING SQUEEGEE RB678 1

9 552610081-00 IGUS CLIP BEARING MYM-14-14 2

10 552350029-00 WASHER STEEL 6.4X25X1.6 2

11 552020008-00 HEX HEAD SCREW - STEEL 8.8 - M6X20 3

12 552250003-00 HEX LOCK NUT - STEEL GR. 08 - M6 1

SQUEEGEE LIFTING GROUP - STEEL

SL.NO PART NO DESCRIPTION QTY

1 558540170-00 SQG SWIVEL BKT WELDMENT SS304 1

2 558540155-00 SQG SWIVEL PLATE WDT SS304 1

3 558540146-00 SQG MTG PLATE WDT SS304 1

4 553540610-00 PIN-SQG HOLDER SS 304 1

5 552330012-00 COTTER PIN - STEEL - 3 X 25 2

6 552610065-00 IGUS BEARING - IGLIDUR GFM 1416-06 2

7 553100805-00 BUSH SLEEVE SQG LIFTING 2

8 553540678-00 SPRING SQUEEGEE RB678 1

9 552610081-00 IGUS CLIP BEARING MYM-14-14 2

10 552360030-00 WASHER SS304 - 6.4X25X1.6 2

11 552040027-00 HEX HEAD SCREW - SS 304 - M6X25 3

12 552300002-00 DOMED CAP NUT-SS 304-M6 1

SQUEEGEE LIFTING GROUP - SS304

1

2

3

4

5

6

7
8

9

10

11

12

11



79RootsScrub RB 650/750

16. SQUEEGEE ACTUATOR GROUP - PREMIUM

1

2

3

4

5

6 7

8

9

10

11

12

13
14

7



80RootsScrub RB 650/750

16. SQUEEGEE ACTUATOR GROUP - PREMIUM

SL.NO PART NO DESCRIPTION QTY

1 558540389-00 SQG ACTUATOR WITH CONNECTOR 1

2 552350055-00 WASHER STEEL-8.3X16.3X1.6 2

3 552330008-00 COTTER PIN - STEEL - 2x20 1

4 558540255-00 ROPE ASSY SQG LIFT PREMIUM 1

5 553540510-00 BUSH SQG ROPE 1

6 552350011-00 WASHER STEEL-6.4X12.5X1.6 1

7 552480006-00 HEX NYLOCK NUT-STEELGR.6-M6 2

8 552020012-00 HEX HEAD SCREW-STEEL8.8-M6X45 1

9 558540392-00 SQG LIFT ROLLER ASSY 1

10 558540157-00 SQG ROPE STOPPER WDT 1

11 553540627-00 ROLLER SQG 1

12 553540603-00 SLEEVE ROLLER SQG 1

13 552350011-00 WASHER-STEEL-6.4X12.5X1.6 2

14 552020011-00 HEX HEAD SCREW - STEEL 8.8 - M6X35 1

SQUEEGEE ACTUATOR GROUP - PREMIUM - STEEL

SL.NO PART NO DESCRIPTION QTY

1 558540389-00 SQG ACTUATOR WITH CONNECTOR 1

2 552360013-00 WASHER SS304-8.3X16.3X1.6 2

3 552330008-00 COTTER PIN - STEEL - 2x20 1

4 558540255-00 ROPE ASSY SQG LIFT PREMIUM 1

5 553540510-00 BUSH SQG ROPE 1

6 552360011-00 WASHER SS304-6.4X12.5X1.6 1

7 552540003-00 HEX NYLOCK NUT-SS304-M6 2

8 552040042-00 HEX HEAD SCREW-SS304-M6X45 1

9 558540393-00 SQG LIFT ROLLER ASSY SS304 1

10 558540158-00 SQG ROPE STOPPER WDT SS304 1

11 553540627-00 ROLLER SQG 1

12 553540604-00 PIN ROLLER SQG SS 304 1

13 552360011-00 WASHER-SS304-6.4X12.5X1.6 2

14 552040006-00 HEX HEAD SCREW SS 304 - M6X 35 1

SQUEEGEE ACTUATOR GROUP - PREMIUM - SS304



81RootsScrub RB 650/750

17. ACCELERATOR PEDAL ASSEMBLY

6

1

2
17

4

5

3

7,11

12

16

15

14

13

19,20,
21

29

30

22

23

24

25

26

27

28



82RootsScrub RB 650/750

17. ACCELERATOR PEDAL ASSEMBLY

SL.NO PART NO DESCRIPTION QTY

1 553540312-00 ACCELERATOR   BASE 1

2 558540192-00 POT BRACKET ASSY 1

3 553540327-00 SPRING OUTER ACCELERATOR 1

4 553540326-00 SPRING INNER ACCELERATOR 1

5 553540314-00 COVER BOTTOM ACCELERATOR 1

6 558540193-00 ACCELERATOR TOP ASSY 1

7 553540325-00 PIVOT PIN ACCELERATOR 1

8 552170007-00 HEX NUT - STEEL GR. 8 - M5 2

9 552350008-00 WASHER-STEEL-5.3X10X1 2

10 552130011-00 CR PAN HEAD SCREW - STEEL - M5X12 2

11 552670152-00 CIRCLIP - A10 2

12 551620020-00 CABLE 5X0.5 SQ.MM GREY 0.3

13 552640005-00 SIX WAY MALE CONNECTOR 1

14 553320430-00 BLADE TERMINAL-MALE 5

15 553350277-00 BOOT - 6 WAY FEMALE CONNECTOR 1

16 551500001-00 FLEXIBLE INSULATING SLEEVE4.0 BLACK 0

17 553100500-00 EPDM GASKET 50 X 10 X 4 2

18 552670150-00 HEAT SHRINK SLEEVE - DIA 4MM BLACK 0.1

19 553541105-00 PIN ACCELERATOR 1

20 552350007-00 WASHER SS304 - 4.3X12X1 2

21 552300007-00 DOME CAP NUT - M4 1

22 553540323-00 HOLDER POTENTIOMETER 1

23 Ref. Elec. Circuit POT ACCELERATOR 1

24 553100126-00 LIMIT-SWITCH-ACCELERATOR 1

25 553541107-00 CAM POTENTIOMETER 1

ACCELERATOR PEDAL ASSEMBLY SL.NO PART NO DESCRIPTION QTY

26 552130027-00 CR PAN HEAD SCREW - STEEL - M3X20 2

27 552480002-00 HEX NYLOCK NUT-STEEL GR.8 -M3 -LOW 2

28 552690004-00 HEX SOC GRUB SCREW SS304 M4 X8 1

29 553540315-00 ACCELERATOR TOP 1

30 553540313-00 SPRING TOP 1



83RootsScrub RB 650/750

18. FRONT BUMPER GROUP - 750

SL.NO PART NO DESCRIPTION QTY

1 558540082-00 FRONT BUMPER WDT LH 750 1

2 558540058-00 DEFLECTOR ROLLER PIN WELDMENT 1

3 552330012-00 COTTER PIN - STEEL - 3 X 25 1

4 553540135-00 DEFLECTOR ROLLER BUMPER 1

5 553540136-00 DEFLECTOR ROLLER SQUEEGEE 1

6 552350046-00 WASHER STEEL - 12.5X24X2   Zn Bl 1

7 558540085-00 FRONT BUMPER ASSY LH 750 1

FRONT BUMPER ASSY LH 750 - STEEL

SL.NO PART NO DESCRIPTION QTY

1 558540083-00 FRONT BUMPER WDT LH 750 SS304 1

2 558540059-00 DEFLECTOR ROLLER PIN WELDMENT SS304 1

3 552330012-00 COTTER PIN - STEEL - 3 X 25 1

4 553540135-00 DEFLECTOR ROLLER BUMPER 1

5 553540136-00 DEFLECTOR ROLLER SQUEEGEE 1

6 552360021-00 WASHER SS 304 12.5X24X2 1

7 558540086-00 FRONT BUMPER ASSY LH 750 SS304 1

FRONT BUMPER ASSY LH 750 - SS304

1

2

3

4

5

6

7



84RootsScrub RB 650/750

19. SQUEEGEE ASSEMBLY - 650

8

1

20 21

30
13

9

22

25

25
26

7

3
33
34

4

17
33

15

165

26

23

6

27,28

24,27

27,32
31 27,29

18

19

12

14

2

11.a,b

10.a,b

35 & 36



85RootsScrub RB 650/750

SL.NO PART NO DESCRIPTION QTY

1 558540675-00 SQG FRAME WELDMENT-650 1

2 558540672-00 SQG BOTTOM PLATE WELDMENT-650 1

3 553540684-00 SQG RELEASE LOCK NUT 2

4 553541098-00 SPRING V SQG 2

5 553580427-00 BRACKET SQG WDT 2

6 553540778-00 BKT SQG CASTOR WHEEL 2

7 558320140-00 WHEEL SQG 2

8 553540136-00 DEFLECTOR ROLLER SQUEEGEE 2

9 553540660-00 SPACER DEFLECTOR ROLLER  - SQG 2

10.a 553540300-00 SQUEEGEE LIP OUTER -650 1

10.b 553540301-00 SQG LIP OUTER 870 - OIL RESISTANT 1

11.a 553540302-00 SQUEEGEE LIP INNER-650 1

11.b 553540303-00 SQG LIP INNER 870 - OIL RESISTANT 1

12 553540153-00 SQUEEGEE PORT 1

13 558540681-00 SQG INNER MTG STRIP WELDMENT-650 1

14 558540687-00 SQG OUTER MTG STRIP WELDMENT-650 1

15 553530716-00 PIN SQG CASTOR 2

16 553310207-00 SPRING PILLAR 2

17 553540154-00 SQUEEGEE KNOB 2

18 553540460-00 GASKET SQG ADAPTOR 1

19 553540180-00 SUCTION PORT GASKET 1

20 553540255-00 ADAPTOR SQUEEGEE 1

21 553310146-00 KNOB SQG 2

22 552360015-00 WASHER SS 8.2 X 24X 2.2 2

23 552250004-00 HEX LOCK NUT-STEEL M8 4

24 552180005-00 HEX NUT-SS304-M6 2

25 552540004-00 HEX NYLOCK NUT SS M8 4

26 552360013-00 WASHER SS304-8.4X17X1.6 6

SQUEEGEE 650 - STEEL SL.NO PART NO DESCRIPTION QTY

27 552360011-00 WASHER SS304-6.4X12X1.6 10

28 552240013-00 HEX SOC HEAD CAP SCREW-SS304-M6X15 4

29 552540003-00 HEX NYLOCK NUT SS M6 2

30 552540002-00 HEX NYLOCK NUT SS M5 2

31 553320406-00 SLEEVE CASTOR WHEEL PARABOLIC 2

32 552040007-00 HEX HEAD SCREW-SS304-M6X40 2

33 552360021-00 WASHER SS304-12.5x24x2 4

34 553541092-00 SLEEVE SQG SPRING 2

35 558540690-00 SQUEEGEE ASSEMBLY - 650 1

36 558540693-00 SQUEEGEE ASSEMBLY - 650 - OIL RESISTANT 1

19. SQUEEGEE ASSEMBLY - 650



86RootsScrub RB 650/750

SL.NO PART NO DESCRIPTION QTY

1 558540676-00 SQG FRAME WELDMENT-650 SS304 1

2 558540673-00 SQG BOTTOM PLATE WELDMENT-650 SS 304 1

3 553540684-00 SQG RELEASE LOCK NUT 2

4 553541098-00 SPRING SQG 2

5 558100490-00 BRACKET SQG WDT SS 304 2

6 553540779-00 BKT SQG CASTOR WHEEL SS 304 2

7 558320140-00 WHEEL SQG 2

8 553540136-00 DEFLECTOR ROLLER SQUEEGEE 2

9 553540661-00 SPACER DEFLECTOR ROLLER  - SQG SS 304 2

10.a 553540300-00 SQUEEGEE LIP OUTER -650 1

10.b 553540301-00 SQG LIP OUTER 870 - OIL RESISTANT 1

11.a 553540302-00 SQUEEGEE LIP INNER-650 1

11.b 553540303-00 SQG LIP INNER 870 - OIL RESISTANT 1

12 553540153-00 SQUEEGEE PORT 1

13 558540681-00 SQG INNER MTG STRIP WELDMENT-650 1

14 558540687-00 SQG OUTER MTG STRIP WELDMENT-650 1

15 553530716-00 PIN SQG CASTOR 2

16 553310207-00 SPRING PILLAR 2

17 553540154-00 SQUEEGEE KNOB 2

18 553540460-00 GASKET SQG ADAPTOR 1

19 553540180-00 SUCTION PORT GASKET 1

20 553540255-00 ADAPTOR SQUEEGEE 1

21 553310146-00 KNOB SQG 2

22 552360015-00 WASHER SS 8.2 X 24X 2.2 2

23 552260003-00 HEX LOCK NUT-SS 304 M8 4

24 552180005-00 HEX NUT-SS304-M6 2

25 552540004-00 HEX NYLOCK NUT SS M8 4

26 552360013-00 WASHER SS304-8.4X17X1.6 6

SQUEEGEE 650 - SS304 SL.NO PART NO DESCRIPTION QTY

27 552360011-00 WASHER SS304-6.4X12X1.6 10

28 552240013-00 HEX SOC HEAD CAP SCREW-SS304-M6X15 4

29 552540003-00 HEX NYLOCK NUT SS M6 2

30 552540002-00 HEX NYLOCK NUT SS M5 2

31 553320406-00 SLEEVE CASTOR WHEEL PARABOLIC 2

32 552040007-00 HEX HEAD SCREW-SS304-M6X40 2

33 552360021-00 WASHER SS304-12.5x24x2 4

34 553541092-00 SLEEVE SQG SPRING 2

35 558540691-00 SQUEEGEE ASSEMBLY - 650 - SS304 1

36 558540694-00
SQUEEGEE ASSEMBLY - 650 - SS304 - OIL 

RESISTANT
1

19. SQUEEGEE ASSEMBLY - 650



87RootsScrub RB 650/750

20. SQUEEGEE ASSEMBLY - 750

8

1

20 21

30
13

9

22

25

25
26

7

3
33
34

4

17
33

15

165

26

23

6

27,28

24,27

27,32
31 27,29

18

19

12

14

2

11.a,b

10.a,b

35 & 36



88RootsScrub RB 650/750

SL.NO PART NO DESCRIPTION QTY

1 558540775-00 SQG FRAME WELDMENT-750 1

2 558540772-00 SQG BOTTOM PLATE WELDMENT-750 1

3 553540684-00 SQG RELEASE LOCK NUT 2

4 553541098-00 SPRING V SQG 2

5 553580427-00 BRACKET SQG WDT 2

6 553540778-00 BKT SQG CASTOR WHEEL 2

7 558320140-00 WHEEL SQG 2

8 553540136-00 DEFLECTOR ROLLER SQUEEGEE 2

9 553540660-00 SPACER DEFLECTOR ROLLER  - SQG 2

10.a 553540069-00 SQUEEGEE LIP OUTER -750 1

10.b 553540070-00 SQG LIP OUTER 750 - OIL RESISTANT 1

11.a 553540071-00 SQUEEGEE LIP INNER-750 1

11.b 553540072-00 SQG LIP INNER 750 - OIL RESISTANT 1

12 553540153-00 SQUEEGEE PORT 1

13 558540781-00 SQG INNER MTG STRIP WELDMENT-750 1

14 558540787-00 SQG OUTER MTG STRIP WELDMENT-750 1

15 553530716-00 PIN SQG CASTOR 2

16 553310207-00 SPRING PILLAR 2

17 553540154-00 SQUEEGEE KNOB 2

18 553540460-00 GASKET SQG ADAPTOR 1

19 553540180-00 SUCTION PORT GASKET 1

20 553540255-00 ADAPTOR SQUEEGEE 1

21 553310146-00 KNOB SQG 2

22 552360015-00 WASHER SS 8.2 X 24X 2.2 2

23 552250004-00 HEX LOCK NUT-STEEL M8 4

24 552180005-00 HEX NUT-SS304-M6 2

25 552540004-00 HEX NYLOCK NUT SS M8 4

26 552360013-00 WASHER SS304-8.4X17X1.6 6

SQUEEGEE 750 - STEEL SL.NO PART NO DESCRIPTION QTY

27 552360011-00 WASHER SS304-6.4X12X1.6 10

28 552240013-00 HEX SOC HEAD CAP SCREW-SS304-M6X15 4

29 552540003-00 HEX NYLOCK NUT SS M6 2

30 552540002-00 HEX NYLOCK NUT SS M5 2

31 553320406-00 SLEEVE CASTOR WHEEL PARABOLIC 2

32 552040007-00 HEX HEAD SCREW-SS304-M6X40 2

33 552360021-00 WASHER SS304-12.5x24x2 4

34 553541092-00 SLEEVE SQG SPRING 2

35 558540790-00 SQUEEGEE ASSEMBLY - 750 1

36 558540793-00 SQUEEGEE ASSEMBLY - 750 - OIL RESISTANT 1

20. SQUEEGEE ASSEMBLY - 750



89RootsScrub RB 650/750

SL.NO PART NO DESCRIPTION QTY

1 558540776-00 SQG FRAME WELDMENT-750 SS304 1

2 558540773-00 SQG BOTTOM PLATE WELDMENT-750 SS 304 1

3 553540684-00 SQG RELEASE LOCK NUT 2

4 553541098-00 SPRING SQG 2

5 558100490-00 BRACKET SQG WDT SS 304 2

6 553540779-00 BKT SQG CASTOR WHEEL SS 304 2

7 558320140-00 WHEEL SQG 2

8 553540136-00 DEFLECTOR ROLLER SQUEEGEE 2

9 553540661-00 SPACER DEFLECTOR ROLLER  - SQG SS 304 2

10.a 553540069-00 SQUEEGEE LIP OUTER -750 1

10.b 553540070-00 SQG LIP OUTER 750 - OIL RESISTANT 1

11.a 553540071-00 SQUEEGEE LIP INNER-750 1

11.b 553540071-00 SQG LIP INNER 750 - OIL RESISTANT 1

12 553540153-00 SQUEEGEE PORT 1

13 558540781-00 SQG INNER MTG STRIP WELDMENT-750 1

14 558540787-00 SQG OUTER MTG STRIP WELDMENT-750 1

15 553530716-00 PIN SQG CASTOR 2

16 553310207-00 SPRING PILLAR 2

17 553540154-00 SQUEEGEE KNOB 2

18 553540460-00 GASKET SQG ADAPTOR 1

19 553540180-00 SUCTION PORT GASKET 1

20 553540255-00 ADAPTOR SQUEEGEE 1

21 553310146-00 KNOB SQG 2

22 552360015-00 WASHER SS 8.2 X 24X 2.2 2

23 552260003-00 HEX LOCK NUT-SS 304 M8 4

24 552180005-00 HEX NUT-SS304-M6 2

25 552540004-00 HEX NYLOCK NUT SS M8 4

26 552360013-00 WASHER SS304-8.4X17X1.6 6

SQUEEGEE 750 - SS304 SL.NO PART NO DESCRIPTION QTY

27 552360011-00 WASHER SS304-6.4X12X1.6 10

28 552240013-00 HEX SOC HEAD CAP SCREW-SS304-M6X15 4

29 552540003-00 HEX NYLOCK NUT SS M6 2

30 552540002-00 HEX NYLOCK NUT SS M5 2

31 553320406-00 SLEEVE CASTOR WHEEL PARABOLIC 2

32 552040007-00 HEX HEAD SCREW-SS304-M6X40 2

33 552360021-00 WASHER SS304-12.5x24x2 4

34 553541092-00 SLEEVE SQG SPRING 2

35 558540791-00 SQUEEGEE ASSEMBLY - 750 - SS304 1

36 558540794-00
SQUEEGEE ASSEMBLY - 750 - OIL RESISTANT - 

SS304
1

20. SQUEEGEE ASSEMBLY - 750



90RootsScrub RB 650/750

21. WATER PUMP GROUP - PREMIUM

1

2

4
3

5

4
3

6

7

8

9

10

1112

13

14



91RootsScrub RB 650/750

21. WATER PUMP GROUP - PREMIUM

SL.NO PART NO DESCRIPTION QTY

1 558540061-00 PUMP MTG BKT WDT 1

2 558540391-00 PUMP ASSY WITH ONE TOUCH CONNECTOR 1

3 552020007-00 HEX HEAD SCREW-STEEL8.8-M6X16 3

4 552350011-00 WASHER STEEL-6.4X12.5X1.6 3

5 558540484-00 SOLENOID VALVE ASSY PREMIUM 1

6 558100288-00 PUMP ASSY BH 1

7 552500109-00 ONE TOUCH L CONNECTOR 3/8'' MALE (14mm) 2

8 552500110-00
ONE TOUCH STRAIGHT CONNECTOR 3/8'' MALE TO 

14mm
2

9 551520058-00 PU HOSE OD 14mm, ID 10mm 0.24m

10 553541024-00 SOLNOID VALVE MTG BKT 1

11 558540397-00 SOLENOID VALVE WITH WIRE ASSY 1

12 551520058-00 PU HOSE OD 14mm, ID 10mm Blue 1

13 552350005-00 WASHER-STEEL-4.3X9.0X0.8 2

14 552130004-00 CR PAN HEAD SCREW - STEEL - M4X10 2

WATER PUMP GROUP - PREMIUM - STEEL

SL.NO PART NO DESCRIPTION QTY

1 558540062-00 PUMP MTG BKT WDT SS304 1

2 558540391-00 PUMP ASSY WITH ONE TOUCH CONNECTOR 1

3 552040008 HEX HEAD SCREW-SS 304-M6X15 3

4 552360011 WASHER SS304-6.4X12.5X1.6 3

5 558540485-00 SOLENOID VALVE ASSY PREMIUM SS304 1

6 558100288-00 PUMP ASSY BH 1

7 552500109-00 ONE TOUCH L CONNECTOR 3/8'' MALE (14mm) 2

8 552500110-00
ONE TOUCH STRAIGHT CONNECTOR 3/8'' MALE TO 

14mm
2

9 551520058-00 PU HOSE OD 14mm, ID 10mm 0.24m

10 553541025-00 SOLNOID VALVE MTG BKT SS304 1

11 558540397-00 SOLENOID VALVE WITH WIRE ASSY 1

12 551520058-00 PU HOSE OD 14mm, ID 10mm Blue 1

13 552360004-00 WASHER-SS304-4.3X9X0.8 2

14 552140007-00 CR PAN HEAD SCREW - SS304 - M4X10 2

WATER PUMP GROUP - PREMIUM - SS304



92RootsScrub RB 650/750

22. DOSING PUMP KIT

13 13

1

2

3

5

6

7

8

9

10

11

12

17

16

15



93RootsScrub RB 650/750

22. DOSING PUMP KIT

SL.NO PART NO DESCRIPTION QTY

1 558540228-00 DOSAGE CAN ASSY 1

2 558540804-00 DOSER PUMP WITH CONNECTOR - BRAM 1

3 552500100-00 ONE TOUCH L CONNECTOR (8.0) - 1/4" M 1

4 551520053-00 PUHOSE 8 X 1.25 2000 mm

5 553130111-00 PUMP CONNECTOR 2

6 552500117-00 ONE TOUCH L CONNECTOR 6-8 2

7 552240004-00 HEX SOC HEAD CAP SCREW-SS304-M4X16 2

8 553540068-00 DOSAGE CAN 1

9 553540523-00 DOSAGE CAN CAP 1

10 553540179-00 BUSH DOSAGE CAN 1

11 552500112-00 ONE TOUCH L CONNECTOR 8 - 8 1

12 551520053-00 PU HOSE 8 X 1.25 350 mm

13 558540495-00 DOSING PUMP KIT 1

14 558540806-00 DOSING PUMP SPARE KIT - BRAM 1

15 553541160-00 HOSE - BRAM PUMP 2

16 558540805-00 BRACKET PUMP WMT - BRAM 1

17 552130004-00 CR PAN HEAD SCREW STEEL - M4X10 2

DOSING PUMP GROUP - PREMIUM

Note: Item No. 4 is not shown in the figure.



94RootsScrub RB 650/750

23. BRUSH & PAD GROUP

SL.NO PART NO DESCRIPTION QTY

1 558540647-00 BRUSH ASSY 650 - PP 2

2 558540648-00 BRUSH ASSY 650 - NYLON 2

3 558540649-00 BRUSH ASSY 650 - SIC (GREY) 2

4 553100794-00 CENTRE LOCK ASSY 2

5 552320009-00 CRCSK SELF TAP SCREW STEEL 4.8X25 12

6 558540626-00 PAD HOLDER ASSY 650 2

7 558540627-00 PAD HOLDER 650 1

8 552280001-00 CRPH SELF TAPPING SCREW-SS 304- 3.5X10 4

9 553350660-00 RETAINER PAD SCREW TYPE GREEN 1

BRUSH & PAD GROUP - 650

SL.NO PART NO DESCRIPTION QTY

1 558540747-00 BRUSH ASSY 750 - PP 2

2 558540748-00 BRUSH ASSY 750 - NYLON 2

3 558540749-00 BRUSH ASSY 750 - SIC (GREY) 2

4 553100794-00 CENTRE LOCK ASSY 1

5 552320009-00 CRCSK SELF TAP SCREW STEEL 4.8X25 6

6 558540726-00 PAD HOLDER ASSY 750 2

7 558540727-00 PAD HOLDER 750 1

8 552280001-00 CRPH SELF TAPPING SCREW-SS 304- 3.5X10 4

9 553350660-00 RETAINER PAD SCREW TYPE GREEN 1

BRUSH & PAD GROUP - 750

1,2,3

9

7

5

4

8



95RootsScrub RB 650/750

24. BATTERY & CHARGER GROUP

1

2

3
4

5

6
7

9
10

11



96RootsScrub RB 650/750

24. BATTERY & CHARGER GROUP

SL.NO PART NO DESCRIPTION QTY

1 553510205-00 BATTERY - 6V 200Ah 4

2 552480006-00 HEX NYLOCK NUT-STEEL GR.6-M6-LOW 2

3 558100312-00 BATTERY CONNECTING CABLE ASSY 200Ah 3

4 553350784-00 BOOT - BATTERY TERMINAL 2

5 553541100-00 TIE ROD - BATTERY TRAY 4

6 553510512-00 BATTERY CLAMP 2

7 552350012-00 WASHER STEEL - 6.4X18X1.6 4

8 552250003-00 HEX LOCK NUT - STEEL GR. 08 - M6 2

9 553541099-00 RUBBER SHEET - BATTERY TRAY 4

10 558100553-00 SIRIUS BATTERY CHARGER WITH PLUG 1

11 558540496-00 BATTERY KIT 200 AH 1

BATTERY GROUP - STEEL

SL.NO PART NO DESCRIPTION QTY

1 553510205-00 BATTERY - 6V 200Ah 4

2 552540003-00 HEX NYLOCK NUT SS304 -  M6 4

3 558100312-00 BATTERY CONNECTING CABLE ASSY 200Ah 3

4 553350784-00 BOOT - BATTERY TERMINAL 8

5 553540622-00 ROD BATTERY STOPPER 200 AH SS 304 4

6 553540934-00 CLAMP - BATTERY 200 Ah SS304 2

7 552360022-00 WASHER SS304 - 6.4X18X1.6 4

8 553250100-00 GROMMET 4

9 552360011-00 WASHER-SS304-6.4X12.5X1.6 4

10 558100553-00 SIRIUS BATTERY CHARGER WITH PLUG 1

11 558540497-00 BATTERY KIT 200 AH - SS304 1

BATTERY GROUP - SS304



97RootsScrub RB 650/750

25. CABLE ASSEMBLIES - STANDARD

SL.NO PART NO DESCRIPTION QTY

1 558540332-00 CA 01 (+ BATTERY SOCKET) 1

2 558540334-00 CA 02 (+BATTERY PLUG MACHINE) 1

3 558540335-00 CA 04 (R1-VE TO DC -B) 1

4 558540336-00 CA 05 (R1 O/P TO F1) 1

5 558540337-00 CA 06 (R1 O/P TO F2) 1

6 558540338-00 CA 07 (F1 TO A2 J1) 1

7 558540339-00 CA 08 (F2 TO DC +B) 1

8 558540340-00 CA 09 (EMG S/W ASSY) 1

9 558540343-00 CA 15-16 (A2.J7, J8 TO BM1) 1

10 558540344-00 CA 17-18 (A2.J5, J6 TO BM2) 1

11 558540345-00 CA 19-20 (DM ASSY) 1

12 558540348-00 CA 23 (A2,J12 TO DRIVE CONTROLLER) 1

13 558540349-00 CA 24 (A2.J14 TO SEAT S/W X9 & TURN S/W) 1

14 558540350-00 CA 25 (A2.J15 TO LAMP AND HORN) 1

15 558540351-00 CA 26 (A2.J16 TO R1 +VE I/P & RI COIL +VE) 1

16 558540352-00 CA 27 (A1.J5 TO S2,S3 & HM) 1

17 558540353-00 CA 28 (GND STUD TO R1 -VE) 1

18 558540360-00 CA 29 (A2.J11 TO -X8) 1

19 558540354-00 CA 30 (A1.J2 TO A2.J17) 1

20 558540362-00 CA 33 ( -A1.J3 TO -S3) 1

21 558540355-00 CA 34 (-VE TO A2.J2) 1

22 558100165-00 TVS DIODE ASSY 1

23 558540361-00 CONDUIT ASSY RB 678 STD 1

24 558540346-00 CA 21 (A2.J9 TO S7,9,10,11,12) 1

25 558540347-00 CA 22 (A2.J10 TO WATER & BEACON ASSY) 1

26 558540363-00 CA 52 (A2.J13 TO BUZZ) 1

STANDARD VERSION - CABLE ASSEMBLIES

SL.NO PART NO DESCRIPTION QTY

1 553540200-00 BLADE FUSE - 70A 2

2 553310413-00 BLADE FUSE - 35A 3

3 553320600-00 BLADE FUSE - 2A 5

4 553320472-00 BLADE FUSE - 5A 1

5 553100331-00 GLASS FUSE - 1A 1

FUSE DETAILS - STANDARD



98RootsScrub RB 650/750

26. CABLE ASSEMBLIES - PREMIUM

SL.NO PART NO DESCRIPTION QTY

1 558540332-00 CA 01 (+BATTERY SOCKET) 1

2 558540334-00 CA 02 (+BATTERY PLUG MACHINE) 1

3 558510095-00 CA 03 (LOOP CABLE ASSY-RB 100) 1

4 558540301-00 CA 05 (R1 +VE TO  A2.J1.P) 1

5 558540324-00 CA 06 (GND STUD TO A2.J1 N) 1

6 553540326-00 CA 15-16 (A2.J2 TO BM1) 1

7 558540327-00 CA 17-18 (A2.J3 TO BM2) 1

8 558540306-00 CA 25 (A1 J1 3 TO A2 J16) 1

9 558540307-00 CA 26 (A1.J12 TO A2.J17) 1

10 558540308-00 CA 27 (A3.J6) 1

11 558540314-00 CA 49 (A2.J18 TO R1 +VE) 1

12 558540315-00 CA 50-51 (MAIN CONTRACTOR  TO A3 PCB) 1

13 558540316-00 CA 52 (A3.J2 TO BUZZ) 1

14 558540317-00 CA 53 (A3.J4 TO -X8) 1

15 558540318-00 CA 54 (A3.J5 TO A2.J15) 1

16 558540319-00 CA 55-56 (DRIVE MOTOR TO A3 PCB) 1

17 558540359-00 CA 58 (A3.J7 TO  EMG DRIVE SAFETY SWITCH) 1

18 558540320-00 CA 60 (KEY & EMG SWITCH ASSY) 1

19 558540321-00 CA 61 (KEY TO EMG SWITCH ASSY) 1

20 558540322-00 CA 62 (KEY TO EMG SWITCH ASSY) 1

21 558540305-00 CONDUIT ASSY RB 678 PREMIUM 1

22 558540328-00 CA 63 (KEY & EMG SWITCH ASSY) 1

PREMIUM VERSION - CABLE ASSEMBLIES

SL.NO PART NO DESCRIPTION QTY

1 553441373-00 BLADE FUSE-40A (F3,F5,F6,F7,F4) 5

2 BLADE FUSE-100A (MAIN FUSE F2) 1

FUSE DETAILS - PREMIUM



99RootsScrub RB 650/750

27. DECALS

1

3

8 9 10

12

14 17

18

16

15

13

11

4 5 6 7

2



100RootsScrub RB 650/750

27. DECALS 

SL.NO PART NO DESCRIPTION QTY

1.a 557540001-00 A1 CONTROL BOARD STICKER - RB 650 STANDARD 1

1.b 557540052-00 A1 CONTROL BOARD STICKER - RB 750 STANDARD 1

2.a 557540002-00 A1 CONTROL BOARD STICKER - RB 650 PREMIUM 1

2.b 557540053-00 A1 CONTROL BOARD STICKER - RB 750 PREMIUM 1

3 557540034-00 STICKER - STEERING COLUMN - LH 1

4 557540035-00 STICKER - STEERING COLUMN - RH - STANDARD 1

5 557540033-00 STICKER - STEERING COLUMN - RH - PREMIUM 1

6 557540037-00 STICKER - SQUEEGEE LIFTING 1

7 557540045-00 STICKER - BRUSH HEAD LIFTING 1

8 557540040-00 FT SIDE STICKER - LH 1

9 557540041-00 FT SIDE STICKER - RH 1

10 557540042-00 CT SIDE STICKER - LH 1

11 557540043-00 CT SIDE STICKER - RH 1

12 557100003-00 STICKER - BATTERY INSTRUCTION 1

13 557100006-00 STICKER - DIRTY WATER TANK TILTING 1

14 557100007-00 STICKER - READ INSTRUCTION 1

15 557540030-00 STICKER - MAXIMUM INCLINATION 1

16 557540031-00 STICKER - DON'T WASH WITH HPJC 1

17 557540032-00 STICKER - EXTRA PRESSURE 1

18 557540050-00 STICKER - EXTRA PRESSURE LEVER 1



101RootsScrub RB 650/750

THIS PAGE IS INTENTIONALLY BLANK



102RootsScrub RB 650/750

ELECTRICAL WIRING SCHEMATIC - STANDARD VERSION

- +
To 
Buzzer

-
+

+

+-
-

-

+



103RootsScrub RB 650/750

ELECTRICAL WIRING SCHEMATIC - STANDARD VERSION

LEGEND DESCRIPTION

BM1 & BM2 BRUSH MOTOR ROTOMAG

VM VACCUM MOTOR 24V,DC  3 STAGE

DM ROTOMAG 24V DC

R1 BRUSH MOTOR CONTACTOR

H.M. HOUR METER 24V DC

L1 HEAD LIGHT LED 24V DC

DC DM SPEED CONTROLLER

S1 KEY SWITCH

S2 SWITCH HORN -678

S3 SWITCH FWD/REV

S4 SEAT SWITCH

S5 ACCELARATOR LINK SWITCH

S6 POT ACCELERATOR

S7 FLOAT SWITCH

S8 SWITCH LIGHT -678

S9 BM LIMIT SWITCH

S10 BRAKE SWITCH

S11 SQG LIMIT SWITCH

S12 DRIVE BACK SWITCH

S15 TURN SWITCH

S14 EMERGENCY SWITCH

-X1 SOCKET, BATTTERY PLUG MACHINE

-X8 SIX WAY FEMALE CONNECTOR

-X21 BESMAK 2WAY FEMALE CONNECTOR

-X25 BESMAK 2WAY FEMALE CONNECTOR

-X2 WAGO CAGE CLAMP CONNECTOR 2WAY

-X14 2WAY LAPP CONNECTOR FEMALE

-X26 2WAY MOLEX CONNECTOR MALE

-X11 2WAY LAPP CONNECTOR FEMALE

-X9 2WAY MOLEX CONNECTOR MALE

LEGEND - STANDARD VERSION LEGEND DESCRIPTION

F11-70A BLADE TYPE -70A (MAIN FUSE)

F12-70A BLADE TYPE -70A (DC)

F1-35A BLADE FUSE - 35A

F2-35A BLADE FUSE - 35A

F3-35A BLADE FUSE - 35A

F4-2A BLADE FUSE - 2A

F5-2A BLADE FUSE - 2A

F6-2A BLADE FUSE - 2A

F7-2A BLADE FUSE - 2A

F8-5A BLADE FUSE - 5A

F9-2A BLADE FUSE - 2A

F10-1.0A GLASS FUSE

STICKER LABEL GROUP- RB 678

L2 BEACON LIGHT 24V DC

-B1,-B2,-B3,-B4 BATTERY 6V,200AH



104RootsScrub RB 650/750

ELECTRICAL WIRING SCHEMATIC - PREMIUM VERSION



105RootsScrub RB 650/750

ELECTRICAL WIRING SCHEMATIC - PREMIUM VERSION



106RootsScrub RB 650/750

ELECTRICAL WIRING SCHEMATIC - PREMIUM VERSION

LEGEND DESCRIPTION

BM1 PMDC BRUSH MOTOR 350W

BM2 PMDC BRUSH MOTOR 350W

VM VACCUM MOTOR 24V DC 3 STAGE

DM ROTO MAG 24V DC 

R1 MAIN CONTACTOR

H.L HEAD LIGHT LED 24V DC

S1 KEY SWITCH

S1 (NO) NO CONTACT GREEN

S2 (NC) NC CONTACT RED

S4 SEAT SWITCH

S5 ACCELERATOR LINK SWITCH

S6 POT ACCELERATOR

S7 FLOAT SWITCH

S10 BRAKE SWITCH

S13 (L) TURN SWITCH

S13 (R) TURN SWITCH

S14 EMERGENCY SWITCH

S16 PSM LIMIT SWITCH (OPTIONAL)

S17 DRIVE SAFETY SWITCH

-X1 (F) SOCKET, BATTERY PLUG CHARGER

-X1 (M) SOCKET, BATTERY PLUG CHARGER

-X2 WAGO CAGE CLAMP CONNECTOR 2 WAY

-X3 LAPP 6 WAY CONNECTOR FEMALE

-X4 LAPP 2 WAY CONNECTOR FEMALE

-X6 LAPP 2 WAY CONNECTOR FEMALE

-X7 LAPP 2 WAY CONNECTOR FEMALE

-X8 LAPP 6 WAY CONNECTOR FEMALE

-X9 MOLEX 2 WAY CONNECTOR FEMALE

-X11 LAPP 2 WAY CONNECTOR FEMALE

-X14 LAPP 2 WAY CONNECTOR FEMALE

-X16 LAPP 2 WAY CONNECTOR MALE

-X21 BESMAK 2 WAY CONNECTOR MALE

-X22 BESMAK 2 WAY CONNECTOR FEMALE

-X25 MOLEX 2 WAY CONNECTOR MALE

-X26 MOLEX 2 WAY CONNECTOR MALE

-X27 MOLEX 2 WAY MALE & FEMALE

USB MEMORY CARD

BCN BEACON LIGHT

F2-100A BLADE TYPE-100 A (MAIN FUSE)

(F3,F5,F6,F7

,F4)40A
BLADE FUSE -40A

LEGEND - PREMIUM VERSION LEGEND DESCRIPTION

DP DOSAGE PUMP

WS WATER SOLENOID

WP WATER PUMP

SQ ACT SQUAGE ACTUATOR

BH ACT BRUSH HEAD ACTUATOR

A1 PCB A1 PCB BOARD

A2 PCB A2 PCB BOARD

A3 PCB A3 PCB BOARD

FLEET KIT TRACKING DEVICE

BUZZER REVERSE BUZZER

    GND STUD

B1,B2,B3,B4 BATTERY 6V,200AH

FILTER PCB FILTER PCB





Roots Multiclean Ltd.
R.K.G. Industrial Estate, Ganapathy, Coimbatore - 641 006, India.
Phone: +91 (422) 4330 330, E-mail: rmclsales@rootsemail.com
Web: rootsmulticlean.com 
Toll Free: 1800 41 99 77 9


